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COMPETENCES AND GUARANTEES

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and the
tests performed to the item under test on the date and under the conditions stated in the report and it is based on the

knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under test

and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

GENERAL CONDITIONS

Test Location No. 99, Hongye Road, Suzhou Industrial Park Suzhou, 215006, P.R. China
Date(receive sample) May. 11, 2020
Date (start test) May. 31, 2020
Date (finish test) Aug. 19, 2020

1. This report is only referred to the item that has undergone the test.

2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or
Competent Authorities.

3. This document is only valid if complete; no partial reproduction can be made without previous written permission
of DEKRA.

4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous

written permission of DEKRA.

ENVIRONMENTAL CONDITIONS

The climatic conditions during the tests are within the limits specified by the manufacturer for the operation of the EUT

and the test equipment. The climatic conditions during the tests were within the following limits:

Ambient temperature 15°C-35°C

Relative Humidity air 30% - 60%

If explicitly required in the basic standard or applied product / product family standard the climatic values are recorded

and documented separately in this test report.
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POSSIBLE TEST CASE VERDICTS

Test case does not apply to test object N/A

Test object does meet requirement P (Pass) / PASS
Test object does not meet requirement F (Fail) / FAIL
Not measured N/M

ABBREVIATIONS

For the purposes of the present document, the following abbreviations apply:

EUT :  Equipment Under Test
BW . Bandwidth

N/A . Not Applicable

N/M : Not Measured
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DOCUMENT HISTORY

Report No. Version Description Issued Date

2032034R-RF-US-PO8V0O1 | V1.0 Initial issue of report. 2020-08-19

REMARKS AND COMMENTS

1. The equipment under test (EUT) does meet the essential requirements of the stated standard(s)/test(s).

These test results on a sample of the device are for the purpose of demonstrating Compliance with RSS-Gen
Issue 5; RSS-247 Issue 2; ANSI C63.10:2013;FCC CFR Title 47 Part 15 Subpart E;FCC OET Order 16-24A1
(2016); KDB 905462 D02 v02.

2. The measurement result is considered in conformance with the requirement if it is within the prescribed limit, It is
not necessary to account the uncertainty associated with the measurement result, unless the specification,
standard or customer have special requirements.

3. The test results presented in this report relate only to the object tested.

5. The testresults relate only to the samples tested.

6. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification (Suzhou)
Co., Ltd.

7. This report will not be used for social proof function in China market.
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USED EQUIPMENT

Dynamic Frequency Selection (DFS) / AC5(Chamber details)

Instrument Manufacturer |Type No. Serial No Cal. Date
EXA Spectrum Analyzer Keysight N9010A MY55370495 2021.04.16
Vector Signal Generator Agilent E4438C MY49070163 2020.09.29
low Noise Amplifier BXT NA2651D LNA17040209 [2021.04.12
Pre-Amplifier EMCI EMC184045SE (980263 2021.05.23
DRG Horn ETS-Lindgren |3117 00123988 2021.05.24
Broad-Band Horn Antenna Schwarzbeck BBHA9170 294 2021.03.22
Coaxial Cable Huber+Suhner |SUCOFLEX 106 |[AC5-C1 2021.03.02
Coaxial Cable Huber+Suhner |SUCOFLEX 106 |AC5-C2 2021.03.02
Coaxial Cable Huber+Suhner |SUCOFLEX 102 |[AC5-C3 2021.03.02
EMI Receiver Agilent N9038A MY51210196 2021.04.17
Temperature/Humidity Meter |RTS RTS-8S AC5-TH 2021.08.12
Instrument Manufacturer |Type No. Serial No
Splitter/Combiner (Qty: 2) |Mini-Circuits ZAPD-50W 4.2-6.0 GHz NN256400424
Splitter/Combiner (Qty: 2) |MCLI PS3-7 4463/4464

ATT (Qty: 1) Mini-Circuits VAT-30+ 30912

Laptop PC Asus N8OV 8BNOAS226971468
RF Cable (Qty: 6) Mini-Circuits N/A DFS-1~6
Broad-Band Horn Antenna|Schwarzbeck |BBHA9120D 737

DRG Horn ETS-Lindgren |3117 00167055
Software Manufacturer Function

Pulse Building Agilent Radar Signal Generation Software

DFS Tool Agilent DFS Test Software
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UNCERTAINTY

Uncertainties have been calculated according to the DEKRA internal document. The reported expanded uncertainties

are based on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95%
Test item Uncertainty
U-NII Detection Bandwidth +3.9dB
Channel Availability Check 2.0147ms
In-Sgrvice Monit'ori.ng fo'r Channel Move Time, Channel 2 0147ms
Closing Transmission Time and Non-Occupancy Period
Statistical Performance Check +3.9dB
Radiated Emission Band Edge +3.9dB
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1 General Information

1.1 General Description of the Item(s)

Product Name

Wireless Access Point

Model No. AP460SC

EUT Voltage DC 37~57V

Type of Modulation OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
Data Rate 802.11a: 6/9/12/18/24/36/48/54Mbps

802.11n: up to 600Mbps

802.11ac: up to 1732Mbps

802.11ax: up to 4.8Gbps

Channel Control Auto

Transmit modes XI| 802.11a XI| 802.11n(20MHz) | [X]| 802.11n(40MHz)
]| 802.11ac(20MHz) | [X]| 802.11ac(40MHz) | [X]| 802.11ac(80MHz)
X]| 802.11ax(20MHz) | [X]| 802.11ax(40MHz) | [X]| 802.11ax(80MHz)
XI| 802.11ax(160MHz)

SUTPE SEMEE < | 5150MHz~5250MHz
X | 5250MHz~5350MHz

5470MHz~5725MHz for FCC

B 5470MHz~5600MHz and 5650MHz~5725MHz for ISED
X | 5725MHz~5850MHz

Note: Model AP460SC have two antenna configurations called AP460S6C and AP460S12C, they are the
same except the antenna type and antenna gain. We evaluated AP460S6C for conducted test item,
AP460S6C, AP460S12C for radiated test item and conducted emission, shown in the report is the worst
data of AP460S6C, AP460S12C.
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1.2 Antenna Information

AP460S6C.:
Antenna Model No. N/A
Antenna Manufacturer N/A
Antenna Delivery &‘ T*TX+1*RX ‘ IZ‘ 2*TX+2*RX‘ &l 3*TX+3*RX | &l A*TX+4*RX
Antenna Technology x| SISO
(]| Basic methodology
[ ]| Sectorized antenna systems
x| MiMo [ ]| Cross-polarized ante.nnas. |
(]| Unequal antenna gains, with equal transmit powers
X]| Spatial Multiplexing
| Cyclic Delay Diversity (CDD)
Antenna Type PIFA
Antenna Gain(Radio 1)
Ant Gain
Antenna Technology (dBi)
Ant 4(Radio 1) 6.46
Antenna Gain(Radio 2)
Ant Gain
Antenna Technology (dBi)
Antl
B (Radio 2) o
Xisiso
= Ant2. 779
(Radio 2)
X]|cbD 7.79dBi for Power; 10.80dBi for PSD
X Beam-forming 10.80dBi for Power; 10.80dBi for PSD
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Antenna Gain(Radio 3)

Ant Technol Ant Gain
ntenna Technolo
. (dBi)
Ant3
X . 7.84
(Radio 3)
Ant5
X . 8.06
(Radio 3)
XIsIsO
ANnt6
X . 7.91
(Radio 3)
Ant7
X . 7.65
(Radio 3)
X2*2 CDD 8.06dBi for Power; 11.07dBi for PSD
X [2*2 Beam-forming 11.07dBi for Power; 11.07dBi for PSD
X]l4a*4 CDD 8.06dBi for Power; 14.08dBi for PSD
X la*a Beam-forming 14.08dBi for Power; 14.08dBi for PSD
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AP460S12C:
Antenna Model No. N/A
Antenna Manufacturer N/A
Antenna Delivery X 1*TX+1*RX| &‘ 2*TX+2*RX| IZ‘ 3*TX+3*RX| &l A*TX+4*RX
Antenna Technology X | SISO
(]| Basic methodology
[ ]| Sectorized antenna systems
x| Mivo [ ]| Cross-polarized ante.nnas. |
(]| Unequal antenna gains, with equal transmit powers
X | Spatial Multiplexing
| Cyclic Delay Diversity (CDD)
Antenna Type PIFA
Antenna Gain(Radio 1)
Ant Gain
Antenna Technology (dBi)
Ant 4(Radio 1) 5.54
Antenna Gain(Radio 2)
Ant Gain
Antenna Technology (dBi)
Antl
B (Radio 2) 6.36
XsIso
%4 Ant2. 6.11
(Radio 2)
X]|lcDD 6.36dBi for Power; 9.37dBi for PSD
X Beam-forming 9.37dBi for Power; 9.37dBi for PSD
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Antenna Gain(Radio 3)
Antenna Technology Ant G.ain
(dBi)
X |Ant3(Radio 3) 6.25
XIsiso X |Ant5(Radio 3) 6.15
X |Ant6(Radio 3) 5.37
X |Ant7(Radio 3) 5.31
X[2*2 CDD 6.25dBi for Power; 9.26dBi for PSD
X[2*2 Beam-forming 9.26dBi for Power; 9.26dBi for PSD
X}4*4 CDD 6.25dBi for Power; 12.27dBi for PSD
X 4*4 Beam-forming 12.27dBi for Power; 12.27dBi for PSD

Note1: The device supports 3 radios, radio 1(1*1 2.4GHz & 1*1 5GHz full band); radio 2(2*2 2.4GHz & 2*2
5GHz low band); radio 3(4*4 5GHz full band & 1*1 BLE), and radio 2 & 3 can works with Dual 2.4GHz &
5GHz mode and Dual 5GHz mode. As the 5GHz high band filter is different between two modes, additional
Radio 3 5GHz high band mode is tested for compliance.

Dual 2.4GHz & 5GHz mode: Radio 2(2.4GHz 2*2) + Radio 3(5GHz full band 4*4)

Dual 5GHz mode: Radio 2(5GHz low band 2*2) + Radio 3(5GHz high band 4*4)

Note2: Radio 3 1*1 and 3*3 power will follow 2*2 and 4*4 power setting, so only 2*2 and 4*4 data are
tested.

Note3: For Radio3, we evaluated and tested the high band and full band modes, and only the worst mode
full band is given in the report.

The UUT operates in the following bands:
1. 5250-5350 MHz
2. 5470-5725 MHz for FCC (5470-5600, 5650~5725MHz for ISED)

The maximum mean EIRP of the device for 5GHz band is more than 23dBm.

System test was performed with the designated MPEG test file (download from NTIA) that streams full
motion video at 30 frames per second from the Master to the Client IP based system.

The UUT utilizes 802.11a/n/ac/ax IP based architecture. One nominal channel bandwidth, 20 MHz,
40MHz, 80MHz,160MHz are implemented.

The slaver device is Intel WiFi module AX200NGW.
Information regarding the parameters of the detected Radar Waveforms is not available to the end
user.
For the 5250~5350 MHz band, the Master device provides, on aggregate, uniform loading of the
spectrum across all devices by selecting an operating channel among the available channels using a
random algorithm.

The DFS test software is N7607C 1.0.0.0
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1.3 Test Facility

USA :  FCC Designation Number: CN1199
CA . ISED CAB identifier: CN0040
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2 DFS Detection Threshold And Response Requirement

2.1 Interference Threshold Values, Master Or Client Incorporating In-Service Monitoring

Maximum Transmit Power Value (see note)
EIRP = 200 milliwatt -64 dBm

EIRP < 200 milliwatt and power spectral
density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the
power spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude
of the test transmission waveforms to account for variations in measurement equipment. This
will ensure that the test signal is at or above the detection threshold level to trigger a DFS
response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

-62 dBm

-62 dBm

2.2 DFS Response Requirement Values

Parameter Value
Non-Occupancy Period Minimum 30 minutes
Channel Availability Check Time 60 Seconds

10 Seconds

Channel Move Time
(See Notel)

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
(See Notes 1 and 2)

Minimum 100% of the U-NII 99% transmission
power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at

the beginning of the Channel Move Time plus any additional intermittent control signals required

to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For
each frequency step the minimum percentage of detection is 90 percent. Measurements are
performed with no data traffic.

U-NII Detection Bandwidth
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3 Radar Wave Parameters

Short Pulse Radar Test Waveforms

Table 5 — Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum | Minimum
Type Width (psec) Percentage of | Number
(usec) Successful of
Detection Tnals
0 1 1428 18 See Note 1 See Note
1
1 1 Test A: 15 unique 1) 60% 30
PRI values | 360 J
randomly selected | Roundup-
from the list of 23 ] 10.10°
PRI values in l PRI .
Table 5a N
Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066
u sec, with a
minimum
increment of 1
i sec,
excluding PRI
values
selected in
Test A
2 1-5 150-230 23-290 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth
test, channel move time, and channel closing time tests

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If
more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform
must also be unique and not repeated from the previous waveforms. If more than 30 waveforms are used
for Short Pulse Radar Type 1, then each additional waveform is generated with Test B and must also be
uniqgue and not repeated from the previous waveforms in Tests A or B.

For example if in Short Pulse Radar Type 1 Test B a PRI of 3066 usec is selected, the number of

pulses would be = Roundup {[_]
360

k 3066

19-10° |]

dup{17.2} = 18.
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Table £a - Pulse Repetition Intervals Values for Test A

Pulse Repetition Pulse Repetition Freguency Pulse Repetition

Frequency (Pulses Per Second) Imterval

Number (Microseconds)
1 1930. & 518
2 1858, 7 538
3 1792.1 558
4 1730, 1 578
5 1672. 2 598
fi 1618.1 618
1 1567. 4 638
8 1519. 8 658
9 1474. 9 678
10 1432, 7 698
11 1392. 8 718
12 1355 738
13 1319. 3 758
14 1285. 3 778
15 1253. 1 798
16 222.5 818
17 1193. 3 838
15 1165, B 858
19 1139 878
20 1113. 6 898
21 1059, 3 918
22 1066, 1 938
23 326. 2 3066

The aggregate is the average of the percentage of successful detections of Short Pulse Radar Types 1-4.
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number | Numbe Minimum Minimum
Type Width Width (usec) of Pulses r of Percentage Number
(usec) (MH2z) per Burst | Bursts | of Successful | of Trials
Detection
1000-
5 50-100 5-20 1-3 8-20 80% 30
2000

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for
theLong Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar
Type waveforms, then each additional waveform must also be unique and not repeated from the
previous waveforms.

Each waveform is defined as follows:

1) The transmission period for the Long Pulse Radar test signal is 12 seconds.

2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts being randomly
chosen. This number is Burst Count.

3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly chosen. Each Burst
within the 12 second sequence may have a different number of pulses.

4) The pulse width is between 50 and 100 microseconds, with the pulse width being randomly chosen.
Each pulse within a Burst will have the same pulse width. Pulses in different Bursts may have different
pulse widths.

5) Each pulse has a linear frequency modulated chirp between 5 and 20 MHz, with the chirp width
being randomly chosen. Each pulse within a transmission period will have the same chirp width. The
chirp is centered on the pulse. For example, with a radar frequency of 5300 MHz and a 20 MHz chirped
signal, the chirp starts at 5290 MHz and ends at 5310 MHz.

6) If more than one pulse is present in a Burst, the time between the pulses will be between 1000 and
2000 microseconds, with the time being randomly chosen. If three pulses are present in a Burst, the
random time interval between the first and second pulses is chosen independently of the random time
interval between the second and third pulses.

7) The 12 second transmission period is divided into even intervals. The number of intervals is equal to
Burst Count. Each interval is of length (12,000,000 / Burst Count) microseconds. Each interval contains
one Burst. The start time for the Burst, relative to the beginning of the interval, is between 1 and
[(12,000,000 / Burst Count) — (Total Burst Length) + (One Random PRI Interval)] microseconds, with
the start time being randomly chosen. The step interval for the start time is 1 microsecond. The start
time for each Burst is chosen randomly.

A representative example of a Long Pulse Radar Type waveform:

1) The total test waveform length is 12 seconds.

2) Eight (8) Bursts are randomly generated for the Burst Count.

3) Burst 1 has 2 randomly generated pulses.

4) The pulse width (for both pulses) is randomly selected to be 75 microseconds.

5) The PRI is randomly selected to be at 1213 microseconds.

6) Bursts 2 through 8 are generated using steps 3 — 5.

7) Each Burst is contained in even intervals of 1,500,000 microseconds. The starting location for Pulse
1, Burst 1 is randomly generated (1 to 1,500,000 minus the total Burst 1 length + 1 random PRI interval)
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at the 325,001 microsecond step. Bursts 2 through 8 randomly fall in successive1,500,000 microsecond
intervals (i.e. Burst 2 falls in the 1,500,001 — 3,000,000 microsecondrange).
Figure 1 provides a graphical representation of the Long Pulse Radar Test Waveform.

Long Fulse Radar Test Signal Waveform
12 Second Transmission

Start 12 Sec

[ ] ﬂﬂﬂﬂ} ﬂﬂ} coo |l |

Burst 1 Burst 2 Burst 3 Burst 4 Burst N \
Burst
Interval

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulse | Hoppin Hopping Minimum Minimu
Type | Width | (usec) | s per | g Rate Sequence Percentage of m
(usec) Hop (kHz) Length Successful Number
(msec) Detection of Trials
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm: 4

The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724 MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random frequency,
the frequencies remaining within the group are always treated as equally likely.
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4  Test Setup

Radiated Test Setup

The subsections below contain simplified block diagrams that illustrate the Radar Waveform injection

path for each of the different radiated setups to be used. The basic setup is identical for all cases.
Figure 1

Client

\ Spectrum

Analyzer
Signal - 1
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' uuT
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5 Radar Waveform Calibration

1. Description of calibration setup

a. Block diagram of equipment setup, clearly identifying if a radiated or conducted method
was used.
2. Description of calibration procedure

a. Verify DFS Detection Threshold levels

I. Indicate DFS Detection Threshold levels used.
ii. Consider output power range and antenna gain.

b. For the Short Pulse Radar Types, spectrum analyzer plots of the burst of pulses on the
Channel frequency should be provided.

c. Forthe Long Pulse Radar Type, spectrum analyzer plot of a single burst (1-3 pulses) on
the Channel frequency should be provided.

d. Describe method used to generate frequency hopping signal.

e. The U-NII Detection Bandwidth

f. For the Frequency Hopping waveform, a spectrum analyzer plot showing 9 pulses on one
frequency within the U-NII Detection Bandwidth should be provided.

g. Verify use of vertical polarization for testing when using a radiated test method.
3. When testing a Client Device with radar detection capability, verify that the Client Device is
responding independently based on the Client Device’s self-detection rather than responding to the Master
Device. If required, provide a description of the method used to isolate the client from the transmissions from
the Master Device to ensure Client Device self detection of the Radar
Waveform.

Figure 2: Radiated Calibration Setup

Client
Radar ‘ ipe<|:trum
Signal Antenna " HomAnt Lo
Generator o D N D_r -0

<

v
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11a CH100 5500MHz Radar Type 0 Calibration Plot
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11a CH100 5500MHz Radar Type 1 Calibration Plot
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11a CH100 5500MHz Radar Type 2 Calibration Plot
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11a CH100 5500MHz Radar Type 3 Calibration Plot
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11a CH100 5500MHz Radar Type 4 Calibration Plot
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11a CH100 5500MHz Radar Type 5 Calibration Plot
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11a CH100 5500MHz Radar Type 6 Calibration Plot
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1lac40 CH102 5510MHz Radar Type 0 Calibration Plot
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1lac40 CH102 5510MHz Radar Type 1 Calibration Plot
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11ac40 CH102 5510MHz Radar Type 3 Calibration Plot
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11ac40 CH102 5510MHz Radar Type 4 Calibration Plot
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11ac40 CH102 5510MHz Radar Type 5 Calibration Plot
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11ac80 CH106 5530MHz Radar Type 0 Calibration Plot
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11ac80 CH106 5530MHz Radar Type 2 Calibration Plot
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11ac80 CH106 5530MHz Radar Type 4 Calibration Plot
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11ac80 CH106 5530MHz Radar Type 6 Calibration Plot
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11ax160 CH114 5570MHz Radar Type 0 Calibration Plot
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11ax160 CH114 5570MHz Radar Type 1 Calibration Plot
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11ax160 CH114 5570MHz Radar Type 3 Calibration Plot
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11ax160 CH114 5570MHz Radar Type 5 Calibration Plot
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6

Channel Loading

System testing will be performed with channel-loading using means appropriate to the data types that
are used by the unlicensed device. The following requirements apply:

a) The data file must be of a type that is typical for the device (i.e., MPEG-2, MPEG-4, WAV, MP3,
MP4, AVI, etc.) and must generally be transmitting in a streaming mode.

b) Software to ping the client is permitted to simulate data transfer but must have random ping
intervals.

c¢) Timing plots are required with calculations demonstrating a minimum channel loading of
approximately 17% or greater. For example, you can zero span the spectrum analyzer and
approximate the transmission time.

d) Unicast or Multicast protocols are preferable but other protocols may be used. The appropriate
protocol used must be described in the test procedures.

Channel Loading Plot - 802.11a-5500MHz
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Channel Loading Plot - 802.11n-HT40 5510MHz
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Channel Loading Plot - 802.11ac-VHT80 5530MHz
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Channel Loading Plot - 802.11ax-VHT80 5570MHz
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Test Mode Packet ratio Requirement ratio Test Result
802.11a 41.6% >17% Pass
802.11n-HT40 42.6% >17% Pass
802.11ac-VHTS80 40.3% >17% Pass
802.11ax-VHT160 41.8% >17% Pass
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7 Test Procedures

7.1 U-NII Detection Bandwidth

Set up the generating equipment as shown in Figure 1, or equivalent. Set up the DFS timing monitoring
equipment as shown in Figure 1. Set up the overall system for either radiated or conducted coupling to the UUT.
Adjust the equipment to produce a single Burst of the Short Pulse Radar Type 1 at the center frequency of the
UUT Operating Channel at the specified DFS Detection Threshold level.
Set the UUT up as a standalone device (no associated Client or Master, as appropriate) and no traffic. Frame
based systems will be set to a talk/listen ratio of 0%/100% during this test. Generate a single radar Burst, and
note the response of the UUT. Repeat for a minimum of 10 trials. The UUT must detect the Radar Waveform
using the specified U-NII Detection Bandwidth criterion.
Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 1 MHz steps,
repeating the above test sequence, until the detection rate falls below the U-NII Detection Bandwidth criterion.
Record the highest frequency (denote as FH) at which detection is greater than or equal to the U-NII Detection
Bandwidth criterion. Recording the detection rate at frequencies above FH is not required to demonstrate
compliance.
Starting at the center frequency of the UUT operating Channel, decrease the radar frequency in 1 MHz steps,
repeating the above test sequence, until the detection rate falls below the U-NII Detection Bandwidth criterion
specified in Table 4. Record the lowest frequency (denote as FL) at which detection is greater than or equal to the
U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is not required to
demonstrate compliance. The U-NIl Detection Bandwidth is calculated as follows:

U-NII Detection Bandwidth = FH — FL
The U-NII Detection Bandwidth must meet the U-NII Detection Bandwidth criterion. Otherwise, the UUT does not
comply with DFS requirements. This is essential to ensure that the UUT is capable of detecting Radar Waveforms
across the same frequency spectrum that contains the significant energy from the system. In the case that the U-
NII Detection Bandwidth is greater than or equal to the 99 percent power bandwidth for the measured FH and FL,
the test can be truncated and the U-NII Detection Bandwidth can be reported as the measured FH and FL.

7.2 Channel Availability Check

The Initial Channel Availability Check Time tests that the UUT does not emit beacon, control, or data signals on
the test Channel until the power-up sequence has been completed and the U-NII device checks for Radar
Waveforms for one minute on the test Channel. This test does not use any Radar Waveforms and only needs to
be performed one time.

a) The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that must
incorporate DFS functions. At the same time the UUT is powered on, the spectrum analyzer will be set to zero
span modes with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5 minute
sweep time. The spectrum analyzer’'s sweep will be started at the same time power is applied to the U-NII device.
b) The UUT should not transmit any beacon or data transmissions until at least 1 minute after the completion of
the power-on cycle. This measurement can be used to determine the length of the power-on cycle if it is not
supplied by the manufacturer. If the spectrum analyzer sweep is started at the same time the UUT is powered on
and the UUT does not begin transmissions until it has completed the cycle, the power-on time can be determined
by comparing the two times.

7.3 Radar Burst at the Beginning of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a period
equal to the Channel Availability Check Time and avoidance of operation on that Channel when a radar Burst with
a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the Channel Availability Check
Time. This is illustrated as shown below.
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a) The Radar Waveform generator and UUT are connected using the applicable test setup described in the
sections on configuration for Conducted Tests (7.2) or Radiated Tests (7.3) and the power of the UUT is switched
off.

b) The UUT is powered on at TO. T1 denotes the instant when the UUT has completed its power-up sequence
(Tpower_up). The Channel Availability Check Time commences on Chr at instant T1 and will end no sooner than
T1 + Tch_avail_check.

c) A single Burst of one of the Short Pulse Radar Types 1-4 will commence within a 6 second window starting at
T1. An additional 1 dB is added to the radar test signal to ensure it is at or above the DFS Detection Threshold,
accounting for equipment variations/errors.

d) Visual indication or measured results on the UUT of successful detection of the radar Burst will be recorded
and reported. Observation of Chr for UUT emissions will continue for 2.5 minutes after the radar Burst has been
generated.

e) Verify that during the 2.5 minute measurement window no UUT transmissions occurred on Chr. The Channel
Availability Check results will be recorded.
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7.4 Radar Burst at the End of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a period
equal to the Channel Availability Check Time and avoidance of operation on that Channel when a radar Burst with
a level equal to the DFS Detection Threshold + 1dB occurs at the end of the Channel Availability Check Time.
This is illustrated as shown below.

a) The Radar Waveform generator and UUT are connected using the applicable test setup described in the
sections for Conducted Tests (7.2) or Radiated Tests (7.3) and the power of the UUT is switched off.

b) The UUT is powered on at TO. T1 denotes the instant when the UUT has completed its power-up sequence
(Tpower_up). The Channel Availability Check Time commences on Chr at instant T1 and will end no sooner than
T1 + Tch_avail_check.

c¢) A single Burst of one of the Short Pulse Radar Types 1-4 will commence within a 6 second window starting at
T1 + 54 seconds. An additional 1 dB is added to the radar test signal to ensure it is at or above the DFS Detection
Threshold, accounting for equipment variations/errors.
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d) Visual indication or measured results on the UUT of successful detection of the radar Burst will be recorded
and reported. Observation of Chr for UUT emissions will continue for 2.5 minutes after the radar Burst has been
generated.

e) Verify that during the 2.5 minute measurement window no UUT transmissions occurred on Chr. The Channel
Availability Check results will be recorded.
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7.5 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time
and Non-Occupancy Period

These tests define how the following DFS parameters are verified during In-Service Monitoring;

- Channel Closing Transmission Time

- Channel Move Time

- Non-Occupancy Period

The steps below define the procedure to determine the above mentioned parameters when a radar Burst with a
level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the UNII device (In-
Service Monitoring).

a) One frequency will be chosen from the Operating Channels of the UUT within the 5250-5350 MHz or 5470-
5725 MHz bands.

b) In case the UUT is a U-NII device operating as a Client Device (with or without DFS), a UNII device operating
as a Master Device will be used to allow the UUT (Client device) to Associate with the Master Device. In case the
UUT is a Master Device, a U-NII device operating as a Client Device will be used and it is assumed that the Client
will associate with the UUT (Master). In both cases for conducted tests, the Radar Waveform generator will be
connected to the Master Device. For radiated tests, the emissions of the Radar Waveform generator will be
directed towards the Master Device. If the Master Device has antenna gain, the main beam of the antenna will be
directed toward the radar emitter. Vertical polarization is used for testing.
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c) Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire period
of the test.

d) At time TO the Radar Waveform generator sends a Burst of pulses for one of the Short Pulse Radar Types 1-4,
on the Operating Channel. An additional 1 dB is added to the radar test signal to ensure it is at or above the DFS
Detection Threshold, accounting for equipment variations/errors.

e) Observe the transmissions of the UUT at the end of the radar Burst on the Operating Channel for duration
greater than 10 seconds. Measure and record the transmissions from the UUT during the observation time
(Channel Move Time). Measure and record the Channel Move Time and Channel Closing Transmission Time if
radar detection occurs. Figure shown below illustrates Channel Closing Transmission Time.

f) When operating as a Master Device, monitor the UUT for more than 30 minutes following instant T2 to verify
that the UUT does not resume any transmissions on this Channel. Perform this test once and record the
measurement result.

g) In case the UUT is U-NII device operating as Client Device with In-Service Monitoring, perform steps a) to f).
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7.6 Statistical Performance Check

The steps below define the procedure to determine the minimum percentage of successful detection requirements
when a radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating
Channel of the U-NII device (In- Service Monitoring).

a) One frequency will be chosen from the Operating Channels of the UUT within the 5250-5350 MHz or 5470-
5725 MHz bands.

b) In case the UUT is a U-NII device operating as a Client Device (with or without Radar Detection), a U-NII
device operating as a Master Device will be used to allow the UUT (Client device) to Associate with the Master
Device. In case the UUT is a Master Device, a U-NIl device operating as a Client Device will be used and it is
assumed that the Client will associate with the UUT (Master). In both cases for conducted tests, the Radar
Waveform generator will be connected to the Master Device. For radiated tests, the emissions of the Radar
Waveform generator will be directed towards the Master Device. If the Master Device has antenna gain, the main
beam of the antenna will be directed toward the radar emitter. Vertical polarization is used for testing.

c) Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire period
of the test.

d) At time TO the Radar Waveform generator sends the individual waveform for each of the Radar Types 1-6, at
levels defined shown above, on the Operating Channel. An additional 1 dB is added to the radar test signal to
ensure it is at or above the DFS Detection Threshold, accounting for equipment variations/errors.

e) Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration greater
than 10 seconds for Short Pulse Radar Types 1-4 and 6 to ensure detection occurs.

f) Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration greater than
22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

g) In case the UUT is a U-NII device operating as a Client Device with In-Service Monitoring, perform steps a) to f).
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8 Test Result
8.1 Detection Bandwidth

AP460S6C Radiol

20 MHz Signal Bandwidth
EUT Frequency = 5500MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2z) 112,34 |5|6|7|8|9]|10 Detection Rate
(%)
5489 ojojojo0j0l0O0Oj0Oj0O|0O]O 0%
5490 FI 1(1/1]1|1|1|1(1|1]1 100%
5491 1/1/1|11}1|1|1|1|1 100%
5492 1(1/1]1|1|1|1(1|1]1 100%
5493 1/1/1|11}1|1|1|1|1 100%
5494 1(1/1]1|1|1|1(1|1]1 100%
5495 1(1/1]1|1|1|1(1|1]1 100%
5496 1/1/1|11}1|1|1|1|1 100%
5497 1(1/1]1|1|1|1(1|1]1 100%
5498 1/1/1}11}1|1|1|1|1 100%
5499 1(1/1]1|1|1|1(1|1]1 100%
5500 1(1/1]1|1|1|1(1|1]1 100%
5501 1/1/1}11}1|1|1|1|1 100%
5502 1(1/1]1|1|1|1(1|1]1 100%
5503 1/1/1}11}1|1|1|1|1 100%
5504 1(1/1]1|1|1|1(1|1]|1 100%
5505 1(1/1]1|1|1|1(1|1]1 100%
5506 1/1/1}11}1|1|1|1|1 100%
5507 1(1/1]1|1|1|1(1|1]1 100%
5508 1/1/1|11}1|1|1|1|1 100%
5509 1(1}1]1|1|1|1(1|1]1 100%
5510 Fh 1(1}1]1|1|1|1(1|1]1 100%
5511 ojojo0oj0j0l0Oj0Oj0O|0O]O 0%
Detection Bandwidth = Fh-FI = 5510MHz - 5490MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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40 MHz Signal Bandwidth
EUT Frequency = 5510MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 Fh 11,11 1}1|1(1|1|1 100%

5531 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5530MHz - 5490MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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80 MHz Signal Bandwidth
EUT Frequency = 5530MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 11,11 1}1|1(1|1|1 100%
5531 111|111 |1(1 11 100%
5532 11,11 1}1|1(1|1|1 100%
5533 11,11 1}1|1(1|1|1 100%
5534 111|111 |1|11}1 100%
5535 11,11 1}1|1(1|1|1 100%
5536 11|11 }1 1|11 1}1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11,11 1}1|1(1|1|1 100%
5539 11|11 }1 1|11 1}1 100%
5540 11,11 1}1|1(1|1|1 100%
5541 11|11 }1 1|11 ]1}1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11,11 1}1|1(1|1|1 100%
5544 11|11 }1 1|11 ]1}1 100%
5545 11,11 1}1|1(1|1|1 100%
5546 11|11 j1 1|11 1}1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11,11 1}1|1(1|1|1 100%
5549 11|11 j1 1|11 ]1}1 100%
5550 11,11 1}1|1(1|1|1 100%
5551 11|11 j1 1|11 ]1}1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11,11 1}1|1(1|1|1 100%
5554 11|11 j1 1|11 ]1}1 100%
5555 111|111 }1|1(1|1|1 100%
5556 111|111 |1|1]1}1 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 }1|1(1|1|1 100%
5559 111|111 |1|1]1}1 100%
5560 111|111 }1|1(1|1|1 100%
5561 111|111 |1|1]1}1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 }1|1(1|1|1 100%
5564 111|111 |1(11}1 100%
5565 111|111 |1(1 11 100%
5566 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%

5569 11,11 1}1|1(1|1|1 100%
5570 Fh 11,11 1}1|1(1|1|1 100%

5571 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5570MHz - 5490MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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160 MHz Signal Bandwidth
EUT Frequency = 5560MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5489 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5490 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5491 1(1/1(1(1|1|1]|1]|1]1 100%
5492 1/1/1}111}1|1(1|1|1 100%
5493 1(1(1(1|1|1|1]|1]|]1]1 100%
5494 1/1/12|111}1|1(1|1|1 100%
5495 1(1(1(1|1|1|1]|1]|]1]1 100%
5496 1(1(1(1|1|1|1]|1]|]1]1 100%
5497 1/1/12|11}1|1(1|1|1 100%
5498 1(1(1(1|1|1|1]|1]|]1]1 100%
5499 1112|111 }1|1(1|1|1 100%
5500 1(1(1(1|1|1|1]|1]|]1]1 100%
5501 1(1(1(1|1|1|1]|1]|]1]1 100%
5502 1112|111 }1|1(1|1|1 100%
5503 1(1/1(1|1|1|1]|1]|]1]1 100%
5504 11111111111 100%
5505 1(1/1(1|1|1|1]|1]|]1]1 100%
5506 1(1/1(1|1|1|1]|1]|]1]1 100%
5507 11111111111 100%
5508 1(1/1(1|1|1|1]|1]|]1]1 100%
5509 11111111111 100%
5510 1(1/1(1|1|1|1]|1]|]1]1 100%
5511 1(1/1(1|1|1|1]|1]|]1]1 100%
5512 11111111111 100%
5513 1(1(1(1|1|1|1]|1]|]1]1 100%
5514 11111111111 100%
5515 1(1(1(1|1|1|1]|1]|]1]1 100%
5516 1(1(1(1|1|1|1]|1]|]1]1 100%
5517 11111111111 100%
5518 1(1(1(1|1|1|1]|1]|]1]1 100%
5519 11111111111 100%
5520 1(1(1(1|1|1|1]|1]|]1]1 100%
5521 1(1(1(1|1|1|1]|1]|]1]1 100%
5522 1(1(1(1|1|1|1]|1]|1]1 100%
5523 1(1/1(1|1|1|1]|1]|]1]1 100%
5524 1(1(1(1|1|1|1]|1]|1]1 100%
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5525 111|111 |1(11}1 100%
5526 11,11 1}1|1(1|1|1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 111|111 |1(11}1 100%
5529 11,11 1}1|1(1|1|1 100%
5530 111|111 |1(1 11 100%
5531 11,11 1}1|1(1|1|1 100%
5532 11,11 1}1|1(1|1|1 100%
5533 111|111 |1|11}1 100%
5534 11,11 1}1|1(1|1|1 100%
5535 11|11 }1 1|11 1}1 100%
5536 11,11 1}1|1(1|1|1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11|11 }1 1|11 1}1 100%
5539 11,11 1}1|1(1|1|1 100%
5540 11|11 }1 1|11 ]1}1 100%
5541 11,11 1}1|1(1|1|1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11|11 }1 1|11 ]1}1 100%
5544 11,11 1}1|1(1|1|1 100%
5545 11|11 j1 1|11 1}1 100%
5546 11,11 1}1|1(1|1|1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11|11 j1 1|11 ]1}1 100%
5549 11,11 1}1|1(1|1|1 100%
5550 11|11 j1 1|11 ]1}1 100%
5551 11,11 1}1|1(1|1|1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11|11 j1 1|11 ]1}1 100%
5554 111|111 }1|1(1|1|1 100%
5555 111|111 |1|1]1}1 100%
5556 1111111111 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 |1|1]1}1 100%
5559 1111111111 100%
5560 111|111 |1|1]1}1 100%
5561 111|111 }1|1(1|1|1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 |1(11}1 100%
5564 111|111 |1(1 11 100%
5565 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%
5569 11,11 1}1|1(1|1|1 100%
5570 11,11 1}1|1(1|1|1 100%
5571 111|111 |1(11}1 100%
5572 11,11 1}1|1(1|1|1 100%
5573 111|111 |1(1 11 100%
5574 11,11 1}1|1(1|1|1 100%
5575 11,11 1}1|1(1|1|1 100%
5576 111|111 |1|11}1 100%
5577 11,11 1}1|1(1|1|1 100%
5578 11|11 }1 1|11 1}1 100%
5579 11,11 1}1|1(1|1|1 100%
5580 11,11 1}1|1(1|1|1 100%
5581 11|11 }1 1|11 1}1 100%
5582 11,11 1}1|1(1|1|1 100%
5583 11|11 }1 1|11 ]1}1 100%
5584 11,11 1}1|1(1|1|1 100%
5585 11,11 1}1|1(1|1|1 100%
5586 11|11 }1 1|11 ]1}1 100%
5587 11,11 1}1|1(1|1|1 100%
5588 11|11 j1 1|11 1}1 100%
5589 11,11 1}1|1(1|1|1 100%
5590 11,11 1}1|1(1|1|1 100%
5591 11|11 j1 1|11 ]1}1 100%
5592 11,11 1}1|1(1|1|1 100%
5593 11|11 j1 1|11 ]1}1 100%
5594 11,11 1}1|1(1|1|1 100%
5595 11,11 1}1|1(1|1|1 100%
5596 11|11 j1 1|11 ]1}1 100%
5597 111|111 }1|1(1|1|1 100%
5598 111|111 |1|1]1}1 100%
5599 111|111 }1|1(1|1|1 100%
5600 111|111 }1|1(1|1|1 100%
5601 111|111 |1|1]1}1 100%
5602 111|111 }1|1(1|1|1 100%
5603 111|111 |1|1]1}1 100%
5604 111|111 }1|1(1|1|1 100%
5605 111|111 }1|1(1|1|1 100%
5606 111|111 |1(11}1 100%
5607 111|111 |1(1 11 100%
5608 111|111 |1(1]1}1 100%
5609 11|11 j1 1|11 11 100%
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5610 111|111 |1(11}1 100%
5611 11,11 1}1|1(1|1|1 100%
5612 11,11 1}1|1(1|1|1 100%
5613 111|111 |1(11}1 100%
5614 11,11 1}1|1(1|1|1 100%
5615 111|111 |1(1 11 100%
5616 11,11 1}1|1(1|1|1 100%
5617 11,11 1}1|1(1|1|1 100%
5618 111|111 |1|11}1 100%
5619 11,11 1}1|1(1|1|1 100%
5620 11|11 }1 1|11 1}1 100%
5621 11,11 1}1|1(1|1|1 100%
5622 11,11 1}1|1(1|1|1 100%
5623 11|11 }1 1|11 1}1 100%
5624 11,11 1}1|1(1|1|1 100%
5625 11|11 }1 1|11 ]1}1 100%
5626 11,11 1}1|1(1|1|1 100%
5627 11,11 1}1|1(1|1|1 100%
5628 11|11 }1 1|11 ]1}1 100%
5629 11,11 1}1|1(1|1|1 100%
5630 11|11 j1 1|11 1}1 100%
5631 11,11 1}1|1(1|1|1 100%
5632 11,11 1}1|1(1|1|1 100%
5633 11|11 j1 1|11 ]1}1 100%
5634 11,11 1}1|1(1|1|1 100%
5635 11|11 j1 1|11 ]1}1 100%
5636 11,11 1}1|1(1|1|1 100%
5637 11,11 1}1|1(1|1|1 100%
5638 11|11 j1 1|11 ]1}1 100%
5639 111|111 }1|1(1|1|1 100%
5640 111|111 |1|1]1}1 100%
5641 111|111 }1|1(1|1|1 100%
5642 111|111 }1|1(1|1|1 100%
5643 111|111 |1|1]1}1 100%
5644 111|111 }1|1(1|1|1 100%
5645 111|111 |1|1]1}1 100%
5646 111|111 }1|1(1|1|1 100%
5647 111|111 }1|1(1|1|1 100%
5648 111|111 |1(11}1 100%
5649 111|111 |1(1 11 100%
5650 Fh 111|111 |1(1]1}1 100%
5651 o,0j0/0j0j0Oj0O|0O|0] O 0%
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Detection Bandwidth = Fh-FI = 5650MHz - 5490MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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AP460S6C Radio?2

20 MHz Signal Bandwidth
EUT Frequency = 5300MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MHz) 1]2|3|4|5|6|7|8]|0]|10]| DetectonRate
(%)
5289 ojojojo0j0l0Oj0O|j0O|0O]O 0%
5290 FI 1(1/1(1|1|1{1(1|]1]1 100%
5291 1/1/1|111}1|1|12|1|1 100%
5292 1/1/1|11}1|1|12|1|1 100%
5293 1(1(1(1|1|1{1(1]|]1]1 100%
5294 1/1/1|11}1|1|12|1|1 100%
5295 1(1(1(1|1|1{1(1]|]1]1 100%
5296 1/1/1|11}1|1|12|1|1 100%
5297 1/1/1|11}1|1|12|1|1 100%
5298 1(1(1(1|1|1{1(1]|]1]1 100%
5299 1/1/1|11}1|1|12|1|1 100%
5300 1(1(1(1|1|1{1(1]|]1]1 100%
5301 1/1/1|11}1|1|12|1|1 100%
5302 11111111111 100%
5303 1(1/1(1|1|1{1(1]|1]1 100%
5304 11111111111 100%
5305 1(1/1(1(1|1{1(1]|1]1 100%
5306 11111111111 100%
5307 11111111111 100%
5308 1(1/1(1|1|1{1(1]|1]1 100%
5309 11111111111 100%
5310 Fh 1(1/1(1(1|1{1(1]|1]1 100%
5311 ojo|jojo0|l0O|lOj0O|O|O]O 0%
Detection Bandwidth = Fh-FI = 5310MHz - 5290MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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40 MHz Signal Bandwidth
EUT Frequency = 5310MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5289 o,o0jo0of0j0j0(0|0O|0]O 0%
5290 Fl 1/1/1}11}1|1(1|1|1 100%
5291 11,111 }1|1(1|1|1 100%
5292 1/1/1|11}1|1(1|1|1 100%
5293 1/1/1}11}1|1(1|1|1 100%
5294 1/1/1|11}1|1(1|1|1 100%
5295 1/1/1|11}1|1(1|1|1 100%
5296 1/1/1|11}1|1(1|1|1 100%
5297 1/1/1|11}1|1(1|1|1 100%
5298 1/1/1}11}1|1(1|1|1 100%
5299 1/1/1|11}1|1(1|1|1 100%
5300 1/1/1}11}1|1(1|1|1 100%
5301 1/1/1}11}1|1(1|1|1 100%
5302 1/1/1|11}1|1(1|1|1 100%
5303 1/1/1}11}1|1(1|1|1 100%
5304 1/1/1|11}1|1(1|1|1 100%
5305 1/1/1}11}1|1(1|1|1 100%
5306 1/1/1}11}1|1(1|1|1 100%
5307 1/1/1}11}1|1(1|1|1 100%
5308 1/1/1}11}1|1(1|1|1 100%
5309 1/1/1|11}1|1(1|1|1 100%
5310 1/1/1}11}1|1(1|1|1 100%
5311 1/1/1}11}1|1(1|1|1 100%
5312 1/1/1}11}1|1(1|1|1 100%
5313 1/1/1}11}1|1(1|1|1 100%
5314 1/1/1|111}1|1(1|1|1 100%
5315 1/1/1}11}1|1(1|1|1 100%
5316 1/1/1}11}1|1(1|1|1 100%
5317 1/1/1|111}1|1(1|1|1 100%
5318 1/1/1}11}1|1(1|1|1 100%
5319 1/1/1|111}1|1(1|1|1 100%
5320 1/1/1}11}1|1(1|1|1 100%
5321 1/1/1}11}1|1(1|1|1 100%
5322 1/1/1|111}1|1(1|1|1 100%
5323 1/1/1}|11}1|1(1|1|1 100%
5324 1/1/12|111}1|1(1|1|1 100%
5325 1/1/1}|11}1|1(1|1|1 100%
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5326 111|111 |1(11}1 100%
5327 11,11 1}1|1(1|1|1 100%
5328 11,11 1}1|1(1|1|1 100%
5329 111|111 |1(11}1 100%
5330 Fh 11,11 1}1|1(1|1|1 100%

5331 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5330MHz - 5290MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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80 MHz Signal Bandwidth
EUT Frequency = 5290MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5259 o,o0jo0of0j0j0(0|0O|0]O 0%
5260 Fl 1/1/1}11}1|1(1|1|1 100%
5261 11,111 }1|1(1|1|1 100%
5262 1/1/1|11}1|1(1|1|1 100%
5263 1/1/1}11}1|1(1|1|1 100%
5264 1/1/1|11}1|1(1|1|1 100%
5265 1/1/1|11}1|1(1|1|1 100%
5266 1/1/1|11}1|1(1|1|1 100%
5267 1/1/1|11}1|1(1|1|1 100%
5268 1/1/1}11}1|1(1|1|1 100%
5269 1/1/1|11}1|1(1|1|1 100%
5270 1/1/1}11}1|1(1|1|1 100%
5271 1/1/1}11}1|1(1|1|1 100%
5272 1/1/1|11}1|1(1|1|1 100%
5273 1/1/1}11}1|1(1|1|1 100%
5274 1/1/1|11}1|1(1|1|1 100%
5275 1/1/1}11}1|1(1|1|1 100%
5276 1/1/1}11}1|1(1|1|1 100%
5277 1/1/1}11}1|1(1|1|1 100%
5278 1/1/1}11}1|1(1|1|1 100%
5279 1/1/1|11}1|1(1|1|1 100%
5270 1/1/1}11}1|1(1|1|1 100%
5271 1/1/1}11}1|1(1|1|1 100%
5272 1/1/1}11}1|1(1|1|1 100%
5273 1/1/1}11}1|1(1|1|1 100%
5274 1/1/1|111}1|1(1|1|1 100%
5275 1/1/1}11}1|1(1|1|1 100%
5276 1/1/1}11}1|1(1|1|1 100%
5277 1/1/1|111}1|1(1|1|1 100%
5278 1/1/1}11}1|1(1|1|1 100%
5279 1/1/1|111}1|1(1|1|1 100%
5280 1/1/1}11}1|1(1|1|1 100%
5281 1/1/1}11}1|1(1|1|1 100%
5282 1/1/1|111}1|1(1|1|1 100%
5283 1/1/1}|11}1|1(1|1|1 100%
5284 1/1/12|111}1|1(1|1|1 100%
5285 1/1/1}|11}1|1(1|1|1 100%
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5286 111|111 |1(11}1 100%
5287 11,11 1}1|1(1|1|1 100%
5288 11,11 1}1|1(1|1|1 100%
5289 111|111 |1(11}1 100%
5290 11,11 1}1|1(1|1|1 100%
5291 111|111 |1(1 11 100%
5292 11,11 1}1|1(1|1|1 100%
5293 11,11 1}1|1(1|1|1 100%
5294 111|111 |1|11}1 100%
5295 11,11 1}1|1(1|1|1 100%
5296 11|11 }1 1|11 1}1 100%
5297 11,11 1}1|1(1|1|1 100%
5298 11,11 1}1|1(1|1|1 100%
5299 11|11 }1 1|11 1}1 100%
5300 11,11 1}1|1(1|1|1 100%
5301 11|11 }1 1|11 ]1}1 100%
5302 11,11 1}1|1(1|1|1 100%
5303 11,11 1}1|1(1|1|1 100%
5304 11|11 }1 1|11 ]1}1 100%
5305 11,11 1}1|1(1|1|1 100%
5306 11|11 j1 1|11 1}1 100%
5307 11,11 1}1|1(1|1|1 100%
5308 11,11 1}1|1(1|1|1 100%
5309 11|11 j1 1|11 ]1}1 100%
5310 11,11 1}1|1(1|1|1 100%
5311 11|11 j1 1|11 ]1}1 100%
5312 11,11 1}1|1(1|1|1 100%
5313 11,11 1}1|1(1|1|1 100%
5314 11|11 j1 1|11 ]1}1 100%
5315 111|111 }1|1(1|1|1 100%
5316 111|111 |1|1]1}1 100%
5317 111|111 }1|1(1|1|1 100%
5318 111|111 }1|1(1|1|1 100%
5319 111|111 |1|1]1}1 100%
5320 111|111 }1|1(1|1|1 100%
5321 111|111 |1|1]1}1 100%
5322 111|111 }1|1(1|1|1 100%
5323 111|111 }1|1(1|1|1 100%
5324 111|111 |1(11}1 100%
5325 111|111 |1(1 11 100%
5326 111|111 |1(1]1}1 100%
5327 11|11 j1 1|11 11 100%
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5328 111|111 |1(11}1 100%

5329 11,11 1}1|1(1|1|1 100%
5330 Fh 11,11 1}1|1(1|1|1 100%

5331 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5330MHz - 5260MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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160 MHz Signal Bandwidth
EUT Frequency = 5250MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5169 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5170 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5171 1(1/1(1(1|1|1]|1]|1]1 100%
5172 1(1/1(1|1|1|1]|1]|1]1 100%
5173 1112|111 }1|1(1|1|1 100%
5174 1(1(1(1|1|1|1]|1]|]1]1 100%
5175 1/1/12|111}1|1(1|1|1 100%
5176 1/1/12|11}1|1(1|1|1 100%
5177 1(1(1(1|1|1|1]|1]|]1]1 100%
5178 1112|111 }1|1(1|1|1 100%
5179 1(1(1(1|1|1|1]|1]|]1]1 100%
5180 1/1/12|11}1|1(1|1|1 100%
5181 1112|111 }1|1(1|1|1 100%
5182 1(1/1(1|1|1|1]|1]|]1]1 100%
5183 11111111111 100%
5184 1(1/1(1|1|1|1]|1]|]1]1 100%
5185 1111111111 100%
5186 11111111111 100%
5187 1(1/1(1|1|1|1]|1]|]1]1 100%
5188 11111111111 100%
5189 1(1/1(1|1|1|1]|1]|]1]1 100%
5190 1111111111 100%
5191 11111111111 100%
5192 1(1(1(1|1|1|1]|1]|]1]1 100%
5193 11111111111 100%
5194 1(1(1(1|1|1|1]|1]|]1]1 100%
5195 11111111111 100%
5196 11111111111 100%
5197 1(1(1(1|1|1|1]|1]|]1]1 100%
5198 11111111111 100%
5199 1(1(1(1|1|1|1]|1]|]1]1 100%
5200 11111111111 100%
5201 1111111111 100%
5202 1(1/1(1|1|1|1]|1]|]1]1 100%
5203 1(1(1(1|1|1|1]|1]|1]1 100%
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5204 111|111 |1(11}1 100%
5205 11,11 1}1|1(1|1|1 100%
5206 11,11 1}1|1(1|1|1 100%
5207 111|111 |1(11}1 100%
5208 11,11 1}1|1(1|1|1 100%
5209 111|111 |1(1 11 100%
5210 11,11 1}1|1(1|1|1 100%
5211 11111 1|1|1 11 100%
5212 111|111 |1|11}1 100%
5213 11,11 1}1|1(1|1|1 100%
5214 11|11 }1 1|11 1}1 100%
5215 11,11 1}1|1(1|1|1 100%
5216 11,11 1}1|1(1|1|1 100%
5217 11|11 }1 1|11 1}1 100%
5218 11,11 1}1|1(1|1|1 100%
5219 11|11 }1 1|11 ]1}1 100%
5220 11,11 1}1|1(1|1|1 100%
5221 11,11 1}1|1(1|1|1 100%
5222 11|11 }1 1|11 ]1}1 100%
5223 11,11 1}1|1(1|1|1 100%
5224 11|11 j1 1|11 1}1 100%
5225 11,11 1}1|1(1|1|1 100%
5226 11,11 1}1|1(1|1|1 100%
5227 11|11 j1 1|11 ]1}1 100%
5228 11,11 1}1|1(1|1|1 100%
5229 11|11 j1 1|11 ]1}1 100%
5230 11,11 1}1|1(1|1|1 100%
5231 11,11 1}1|1(1|1|1 100%
5232 11|11 j1 1|11 ]1}1 100%
5233 111|111 }1|1(1|1|1 100%
5234 111|111 |1|1]1}1 100%
5235 111|111 }1|1(1|1|1 100%
5236 111|111 }1|1(1|1|1 100%
5237 111|111 |1|1]1}1 100%
5238 111|111 }1|1(1|1|1 100%
5239 111|111 |1|1]1}1 100%
5240 111|111 }1|1(1|1|1 100%
5241 111|111 }1|1(1|1|1 100%
5242 111|111 |1(11}1 100%
5243 111|111 |1(1 11 100%
5244 111|111 |1(1]1}1 100%
5245 11|11 j1 1|11 11 100%
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5247 111|111 |1(11}1 100%
5248 11,11 1}1|1(1|1|1 100%
5249 11,11 1}1|1(1|1|1 100%
5250 111|111 |1(11}1 100%
5251 11,11 1}1|1(1|1|1 100%
5252 111|111 |1(1 11 100%
5253 11,11 1}1|1(1|1|1 100%
5254 11,11 1}1|1(1|1|1 100%
5255 111|111 |1|11}1 100%
5256 11,11 1}1|1(1|1|1 100%
5257 11|11 }1 1|11 1}1 100%
5258 11,11 1}1|1(1|1|1 100%
5259 11,11 1}1|1(1|1|1 100%
5250 11|11 }1 1|11 1}1 100%
5261 11,11 1}1|1(1|1|1 100%
5262 11|11 }1 1|11 ]1}1 100%
5263 11,11 1}1|1(1|1|1 100%
5264 11,11 1}1|1(1|1|1 100%
5265 11|11 }1 1|11 ]1}1 100%
5266 11,11 1}1|1(1|1|1 100%
5267 11|11 j1 1|11 1}1 100%
5268 11,11 1}1|1(1|1|1 100%
5269 11,11 1}1|1(1|1|1 100%
5270 11|11 j1 1|11 ]1}1 100%
5271 11,11 1}1|1(1|1|1 100%
5272 11|11 j1 1|11 ]1}1 100%
5273 11,11 1}1|1(1|1|1 100%
5274 11,11 1}1|1(1|1|1 100%
5275 11|11 j1 1|11 ]1}1 100%
5276 111|111 }1|1(1|1|1 100%
5277 111|111 |1|1]1}1 100%
5278 111|111 }1|1(1|1|1 100%
5279 111|111 }1|1(1|1|1 100%
5280 111|111 |1|1]1}1 100%
5281 111|111 }1|1(1|1|1 100%
5282 111|111 |1|1]1}1 100%
5283 111|111 }1|1(1|1|1 100%
5284 111|111 }1|1(1|1|1 100%
5285 111|111 |1(11}1 100%
5286 111|111 |1(1 11 100%
5287 111|111 |1(1]1}1 100%
5288 11|11 j1 1|11 11 100%
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5289 111|111 |1(11}1 100%
5280 11,11 1}1|1(1|1|1 100%
5281 11,11 1}1|1(1|1|1 100%
5282 111|111 |1(11}1 100%
5283 11,11 1}1|1(1|1|1 100%
5284 111|111 |1(1 11 100%
5285 11,11 1}1|1(1|1|1 100%
5286 11,11 1}1|1(1|1|1 100%
5287 111|111 |1|11}1 100%
5288 11,11 1}1|1(1|1|1 100%
5289 11|11 }1 1|11 1}1 100%
5290 11,11 1}1|1(1|1|1 100%
5291 11,11 1}1|1(1|1|1 100%
5292 11|11 }1 1|11 1}1 100%
5293 11,11 1}1|1(1|1|1 100%
5294 11|11 }1 1|11 ]1}1 100%
5295 11,11 1}1|1(1|1|1 100%
5296 11,11 1}1|1(1|1|1 100%
5297 11|11 }1 1|11 ]1}1 100%
5298 11,11 1}1|1(1|1|1 100%
5299 11|11 j1 1|11 1}1 100%
5300 11,11 1}1|1(1|1|1 100%
5301 11,11 1}1|1(1|1|1 100%
5302 11|11 j1 1|11 ]1}1 100%
5303 11,11 1}1|1(1|1|1 100%
5304 11|11 j1 1|11 ]1}1 100%
5305 11,11 1}1|1(1|1|1 100%
5306 11,11 1}1|1(1|1|1 100%
5307 11|11 j1 1|11 ]1}1 100%
5308 111|111 }1|1(1|1|1 100%
5309 111|111 |1|1]1}1 100%
5310 111|111 }1|1(1|1|1 100%
5311 111|111 }1|1(1|1|1 100%
5312 111|111 |1|1]1}1 100%
5313 111|111 }1|1(1|1|1 100%
5314 111|111 |1|1]1}1 100%
5315 111|111 }1|1(1|1|1 100%
5316 111|111 }1|1(1|1|1 100%
5317 111|111 |1(11}1 100%
5318 111|111 |1(1 11 100%
5319 111|111 |1(1]1}1 100%
5320 Fh 11|11 j1 1|11 11 100%
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5321 |o|o|o|o|o|o|o|o|o|o| 0%
Detection Bandwidth = Fh-FI = 5320MHz - 5170MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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AP460S6C Radio3

20 MHz Signal Bandwidth
EUT Frequency = 5500MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MHz) 1]2|3|4|5|6|7|8]|0]|10]| DetectonRate
(%)
5489 ojojojo0j0l0Oj0O|j0O|0O]O 0%
5490 FI 1(1/1(1|1|1{1(1|]1]1 100%
5491 1/1/1|111}1|1|12|1|1 100%
5492 1/1/1|11}1|1|12|1|1 100%
5493 1(1(1(1|1|1{1(1]|]1]1 100%
5494 1/1/1|11}1|1|12|1|1 100%
5495 1(1(1(1|1|1{1(1]|]1]1 100%
5496 1/1/1|11}1|1|12|1|1 100%
5497 1/1/1|11}1|1|12|1|1 100%
5498 1(1(1(1|1|1{1(1]|]1]1 100%
5499 1/1/1|11}1|1|12|1|1 100%
5500 1(1(1(1|1|1{1(1]|]1]1 100%
5501 1/1/1|11}1|1|12|1|1 100%
5502 11111111111 100%
5503 1(1/1(1|1|1{1(1]|1]1 100%
5504 11111111111 100%
5505 1(1/1(1(1|1{1(1]|1]1 100%
5506 11111111111 100%
5507 11111111111 100%
5508 1(1/1(1|1|1{1(1]|1]1 100%
5509 11111111111 100%
5510 Fh 1(1/1(1(1|1{1(1]|1]1 100%
5511 ojo|jojo0|l0O|lOj0O|O|O]O 0%
Detection Bandwidth = Fh-FI = 5510MHz - 5490MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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40 MHz Signal Bandwidth
EUT Frequency = 5510MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 Fh 11,11 1}1|1(1|1|1 100%

5531 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5530MHz - 5490MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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80 MHz Signal Bandwidth
EUT Frequency = 5530MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 11,11 1}1|1(1|1|1 100%
5531 111|111 |1(1 11 100%
5532 11,11 1}1|1(1|1|1 100%
5533 11,11 1}1|1(1|1|1 100%
5534 111|111 |1|11}1 100%
5535 11,11 1}1|1(1|1|1 100%
5536 11|11 }1 1|11 1}1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11,11 1}1|1(1|1|1 100%
5539 11|11 }1 1|11 1}1 100%
5540 11,11 1}1|1(1|1|1 100%
5541 11|11 }1 1|11 ]1}1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11,11 1}1|1(1|1|1 100%
5544 11|11 }1 1|11 ]1}1 100%
5545 11,11 1}1|1(1|1|1 100%
5546 11|11 j1 1|11 1}1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11,11 1}1|1(1|1|1 100%
5549 11|11 j1 1|11 ]1}1 100%
5550 11,11 1}1|1(1|1|1 100%
5551 11|11 j1 1|11 ]1}1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11,11 1}1|1(1|1|1 100%
5554 11|11 j1 1|11 ]1}1 100%
5555 111|111 }1|1(1|1|1 100%
5556 111|111 |1|1]1}1 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 }1|1(1|1|1 100%
5559 111|111 |1|1]1}1 100%
5560 111|111 }1|1(1|1|1 100%
5561 111|111 |1|1]1}1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 }1|1(1|1|1 100%
5564 111|111 |1(11}1 100%
5565 111|111 |1(1 11 100%
5566 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%

5569 11,11 1}1|1(1|1|1 100%
5570 Fh 11,11 1}1|1(1|1|1 100%

5571 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5570MHz - 5490MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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160 MHz Signal Bandwidth
EUT Frequency = 5560MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5489 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5490 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5491 1(1/1(1(1|1|1]|1]|1]1 100%
5492 1/1/1}111}1|1(1|1|1 100%
5493 1(1(1(1|1|1|1]|1]|]1]1 100%
5494 1/1/12|111}1|1(1|1|1 100%
5495 1(1(1(1|1|1|1]|1]|]1]1 100%
5496 1(1(1(1|1|1|1]|1]|]1]1 100%
5497 1/1/12|11}1|1(1|1|1 100%
5498 1(1(1(1|1|1|1]|1]|]1]1 100%
5499 1112|111 }1|1(1|1|1 100%
5500 1(1(1(1|1|1|1]|1]|]1]1 100%
5501 1(1(1(1|1|1|1]|1]|]1]1 100%
5502 1112|111 }1|1(1|1|1 100%
5503 1(1/1(1|1|1|1]|1]|]1]1 100%
5504 11111111111 100%
5505 1(1/1(1|1|1|1]|1]|]1]1 100%
5506 1(1/1(1|1|1|1]|1]|]1]1 100%
5507 11111111111 100%
5508 1(1/1(1|1|1|1]|1]|]1]1 100%
5509 11111111111 100%
5510 1(1/1(1|1|1|1]|1]|]1]1 100%
5511 1(1/1(1|1|1|1]|1]|]1]1 100%
5512 11111111111 100%
5513 1(1(1(1|1|1|1]|1]|]1]1 100%
5514 11111111111 100%
5515 1(1(1(1|1|1|1]|1]|]1]1 100%
5516 1(1(1(1|1|1|1]|1]|]1]1 100%
5517 11111111111 100%
5518 1(1(1(1|1|1|1]|1]|]1]1 100%
5519 11111111111 100%
5520 1(1(1(1|1|1|1]|1]|]1]1 100%
5521 1(1(1(1|1|1|1]|1]|]1]1 100%
5522 1(1(1(1|1|1|1]|1]|1]1 100%
5523 1(1/1(1|1|1|1]|1]|]1]1 100%
5524 1(1(1(1|1|1|1]|1]|1]1 100%
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5525 111|111 |1(11}1 100%
5526 11,11 1}1|1(1|1|1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 111|111 |1(11}1 100%
5529 11,11 1}1|1(1|1|1 100%
5530 111|111 |1(1 11 100%
5531 11,11 1}1|1(1|1|1 100%
5532 11,11 1}1|1(1|1|1 100%
5533 111|111 |1|11}1 100%
5534 11,11 1}1|1(1|1|1 100%
5535 11|11 }1 1|11 1}1 100%
5536 11,11 1}1|1(1|1|1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11|11 }1 1|11 1}1 100%
5539 11,11 1}1|1(1|1|1 100%
5540 11|11 }1 1|11 ]1}1 100%
5541 11,11 1}1|1(1|1|1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11|11 }1 1|11 ]1}1 100%
5544 11,11 1}1|1(1|1|1 100%
5545 11|11 j1 1|11 1}1 100%
5546 11,11 1}1|1(1|1|1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11|11 j1 1|11 ]1}1 100%
5549 11,11 1}1|1(1|1|1 100%
5550 11|11 j1 1|11 ]1}1 100%
5551 11,11 1}1|1(1|1|1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11|11 j1 1|11 ]1}1 100%
5554 111|111 }1|1(1|1|1 100%
5555 111|111 |1|1]1}1 100%
5556 1111111111 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 |1|1]1}1 100%
5559 1111111111 100%
5560 111|111 |1|1]1}1 100%
5561 111|111 }1|1(1|1|1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 |1(11}1 100%
5564 111|111 |1(1 11 100%
5565 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%
5569 11,11 1}1|1(1|1|1 100%
5570 11,11 1}1|1(1|1|1 100%
5571 111|111 |1(11}1 100%
5572 11,11 1}1|1(1|1|1 100%
5573 111|111 |1(1 11 100%
5574 11,11 1}1|1(1|1|1 100%
5575 11,11 1}1|1(1|1|1 100%
5576 111|111 |1|11}1 100%
5577 11,11 1}1|1(1|1|1 100%
5578 11|11 }1 1|11 1}1 100%
5579 11,11 1}1|1(1|1|1 100%
5580 11,11 1}1|1(1|1|1 100%
5581 11|11 }1 1|11 1}1 100%
5582 11,11 1}1|1(1|1|1 100%
5583 11|11 }1 1|11 ]1}1 100%
5584 11,11 1}1|1(1|1|1 100%
5585 11,11 1}1|1(1|1|1 100%
5586 11|11 }1 1|11 ]1}1 100%
5587 11,11 1}1|1(1|1|1 100%
5588 11|11 j1 1|11 1}1 100%
5589 11,11 1}1|1(1|1|1 100%
5590 11,11 1}1|1(1|1|1 100%
5591 11|11 j1 1|11 ]1}1 100%
5592 11,11 1}1|1(1|1|1 100%
5593 11|11 j1 1|11 ]1}1 100%
5594 11,11 1}1|1(1|1|1 100%
5595 11,11 1}1|1(1|1|1 100%
5596 11|11 j1 1|11 ]1}1 100%
5597 111|111 }1|1(1|1|1 100%
5598 111|111 |1|1]1}1 100%
5599 111|111 }1|1(1|1|1 100%
5600 111|111 }1|1(1|1|1 100%
5601 111|111 |1|1]1}1 100%
5602 111|111 }1|1(1|1|1 100%
5603 111|111 |1|1]1}1 100%
5604 111|111 }1|1(1|1|1 100%
5605 111|111 }1|1(1|1|1 100%
5606 111|111 |1(11}1 100%
5607 111|111 |1(1 11 100%
5608 111|111 |1(1]1}1 100%
5609 11|11 j1 1|11 11 100%
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5610 111|111 |1(11}1 100%
5611 11,11 1}1|1(1|1|1 100%
5612 11,11 1}1|1(1|1|1 100%
5613 111|111 |1(11}1 100%
5614 11,11 1}1|1(1|1|1 100%
5615 111|111 |1(1 11 100%
5616 11,11 1}1|1(1|1|1 100%
5617 11,11 1}1|1(1|1|1 100%
5618 111|111 |1|11}1 100%
5619 11,11 1}1|1(1|1|1 100%
5620 11|11 }1 1|11 1}1 100%
5621 11,11 1}1|1(1|1|1 100%
5622 11,11 1}1|1(1|1|1 100%
5623 11|11 }1 1|11 1}1 100%
5624 11,11 1}1|1(1|1|1 100%
5625 11|11 }1 1|11 ]1}1 100%
5626 11,11 1}1|1(1|1|1 100%
5627 11,11 1}1|1(1|1|1 100%
5628 11|11 }1 1|11 ]1}1 100%
5629 11,11 1}1|1(1|1|1 100%
5630 11|11 j1 1|11 1}1 100%
5631 11,11 1}1|1(1|1|1 100%
5632 11,11 1}1|1(1|1|1 100%
5633 11|11 j1 1|11 ]1}1 100%
5634 11,11 1}1|1(1|1|1 100%
5635 11|11 j1 1|11 ]1}1 100%
5636 11,11 1}1|1(1|1|1 100%
5637 11,11 1}1|1(1|1|1 100%
5638 11|11 j1 1|11 ]1}1 100%
5639 111|111 }1|1(1|1|1 100%
5640 111|111 |1|1]1}1 100%
5641 111|111 }1|1(1|1|1 100%
5642 111|111 }1|1(1|1|1 100%
5643 111|111 |1|1]1}1 100%
5644 111|111 }1|1(1|1|1 100%
5645 111|111 |1|1]1}1 100%
5646 111|111 }1|1(1|1|1 100%
5647 111|111 }1|1(1|1|1 100%
5648 111|111 |1(11}1 100%
5649 111|111 |1(1 11 100%
5650 Fh 111|111 |1(1]1}1 100%
5651 o,0j0/0j0j0Oj0O|0O|0] O 0%
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Detection Bandwidth = Fh-FI = 5650MHz - 5490MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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D DEKRA

AP460S12C Radiol

20 MHz Signal Bandwidth
EUT Frequency = 5500MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency :
(MHz) 1]2|3|4|5|6|7|8]|0]|10]| DetectonRate
(%)
5489 ojojojo0j0l0Oj0O|j0O|0O]O 0%
5490 FI 1(1/1(1|1|1{1(1|]1]1 100%
5491 1/1/1|111}1|1|12|1|1 100%
5492 1/1/1|11}1|1|12|1|1 100%
5493 1(1(1(1|1|1{1(1]|]1]1 100%
5494 1/1/1|11}1|1|12|1|1 100%
5495 1(1(1(1|1|1{1(1]|]1]1 100%
5496 1/1/1|11}1|1|12|1|1 100%
5497 1/1/1|11}1|1|12|1|1 100%
5498 1(1(1(1|1|1{1(1]|]1]1 100%
5499 1/1/1|11}1|1|12|1|1 100%
5500 1(1(1(1|1|1{1(1]|]1]1 100%
5501 1/1/1|11}1|1|12|1|1 100%
5502 11111111111 100%
5503 1(1/1(1|1|1{1(1]|1]1 100%
5504 11111111111 100%
5505 1(1/1(1(1|1{1(1]|1]1 100%
5506 11111111111 100%
5507 11111111111 100%
5508 1(1/1(1|1|1{1(1]|1]1 100%
5509 11111111111 100%
5510 Fh 1(1/1(1(1|1{1(1]|1]1 100%
5511 ojo|jojo0|l0O|lOj0O|O|O]O 0%
Detection Bandwidth = Fh-FI = 5510MHz - 5490MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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40 MHz Signal Bandwidth
EUT Frequency = 5510MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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D DEKRA

5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 Fh 11,11 1}1|1(1|1|1 100%

5531 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5530MHz - 5490MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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80 MHz Signal Bandwidth
EUT Frequency = 5530MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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D DEKRA

5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 11,11 1}1|1(1|1|1 100%
5531 111|111 |1(1 11 100%
5532 11,11 1}1|1(1|1|1 100%
5533 11,11 1}1|1(1|1|1 100%
5534 111|111 |1|11}1 100%
5535 11,11 1}1|1(1|1|1 100%
5536 11|11 }1 1|11 1}1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11,11 1}1|1(1|1|1 100%
5539 11|11 }1 1|11 1}1 100%
5540 11,11 1}1|1(1|1|1 100%
5541 11|11 }1 1|11 ]1}1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11,11 1}1|1(1|1|1 100%
5544 11|11 }1 1|11 ]1}1 100%
5545 11,11 1}1|1(1|1|1 100%
5546 11|11 j1 1|11 1}1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11,11 1}1|1(1|1|1 100%
5549 11|11 j1 1|11 ]1}1 100%
5550 11,11 1}1|1(1|1|1 100%
5551 11|11 j1 1|11 ]1}1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11,11 1}1|1(1|1|1 100%
5554 11|11 j1 1|11 ]1}1 100%
5555 111|111 }1|1(1|1|1 100%
5556 111|111 |1|1]1}1 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 }1|1(1|1|1 100%
5559 111|111 |1|1]1}1 100%
5560 111|111 }1|1(1|1|1 100%
5561 111|111 |1|1]1}1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 }1|1(1|1|1 100%
5564 111|111 |1(11}1 100%
5565 111|111 |1(1 11 100%
5566 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%

5569 11,11 1}1|1(1|1|1 100%
5570 Fh 11,11 1}1|1(1|1|1 100%

5571 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5570MHz - 5490MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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D DEKRA

160 MHz Signal Bandwidth
EUT Frequency = 5560MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5489 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5490 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5491 1(1/1(1(1|1|1]|1]|1]1 100%
5492 1/1/1}111}1|1(1|1|1 100%
5493 1(1(1(1|1|1|1]|1]|]1]1 100%
5494 1/1/12|111}1|1(1|1|1 100%
5495 1(1(1(1|1|1|1]|1]|]1]1 100%
5496 1(1(1(1|1|1|1]|1]|]1]1 100%
5497 1/1/12|11}1|1(1|1|1 100%
5498 1(1(1(1|1|1|1]|1]|]1]1 100%
5499 1112|111 }1|1(1|1|1 100%
5500 1(1(1(1|1|1|1]|1]|]1]1 100%
5501 1(1(1(1|1|1|1]|1]|]1]1 100%
5502 1112|111 }1|1(1|1|1 100%
5503 1(1/1(1|1|1|1]|1]|]1]1 100%
5504 11111111111 100%
5505 1(1/1(1|1|1|1]|1]|]1]1 100%
5506 1(1/1(1|1|1|1]|1]|]1]1 100%
5507 11111111111 100%
5508 1(1/1(1|1|1|1]|1]|]1]1 100%
5509 11111111111 100%
5510 1(1/1(1|1|1|1]|1]|]1]1 100%
5511 1(1/1(1|1|1|1]|1]|]1]1 100%
5512 11111111111 100%
5513 1(1(1(1|1|1|1]|1]|]1]1 100%
5514 11111111111 100%
5515 1(1(1(1|1|1|1]|1]|]1]1 100%
5516 1(1(1(1|1|1|1]|1]|]1]1 100%
5517 11111111111 100%
5518 1(1(1(1|1|1|1]|1]|]1]1 100%
5519 11111111111 100%
5520 1(1(1(1|1|1|1]|1]|]1]1 100%
5521 1(1(1(1|1|1|1]|1]|]1]1 100%
5522 1(1(1(1|1|1|1]|1]|1]1 100%
5523 1(1/1(1|1|1|1]|1]|]1]1 100%
5524 1(1(1(1|1|1|1]|1]|1]1 100%
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D DEKRA

5525 111|111 |1(11}1 100%
5526 11,11 1}1|1(1|1|1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 111|111 |1(11}1 100%
5529 11,11 1}1|1(1|1|1 100%
5530 111|111 |1(1 11 100%
5531 11,11 1}1|1(1|1|1 100%
5532 11,11 1}1|1(1|1|1 100%
5533 111|111 |1|11}1 100%
5534 11,11 1}1|1(1|1|1 100%
5535 11|11 }1 1|11 1}1 100%
5536 11,11 1}1|1(1|1|1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11|11 }1 1|11 1}1 100%
5539 11,11 1}1|1(1|1|1 100%
5540 11|11 }1 1|11 ]1}1 100%
5541 11,11 1}1|1(1|1|1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11|11 }1 1|11 ]1}1 100%
5544 11,11 1}1|1(1|1|1 100%
5545 11|11 j1 1|11 1}1 100%
5546 11,11 1}1|1(1|1|1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11|11 j1 1|11 ]1}1 100%
5549 11,11 1}1|1(1|1|1 100%
5550 11|11 j1 1|11 ]1}1 100%
5551 11,11 1}1|1(1|1|1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11|11 j1 1|11 ]1}1 100%
5554 111|111 }1|1(1|1|1 100%
5555 111|111 |1|1]1}1 100%
5556 1111111111 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 |1|1]1}1 100%
5559 1111111111 100%
5560 111|111 |1|1]1}1 100%
5561 111|111 }1|1(1|1|1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 |1(11}1 100%
5564 111|111 |1(1 11 100%
5565 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%
5569 11,11 1}1|1(1|1|1 100%
5570 11,11 1}1|1(1|1|1 100%
5571 111|111 |1(11}1 100%
5572 11,11 1}1|1(1|1|1 100%
5573 111|111 |1(1 11 100%
5574 11,11 1}1|1(1|1|1 100%
5575 11,11 1}1|1(1|1|1 100%
5576 111|111 |1|11}1 100%
5577 11,11 1}1|1(1|1|1 100%
5578 11|11 }1 1|11 1}1 100%
5579 11,11 1}1|1(1|1|1 100%
5580 11,11 1}1|1(1|1|1 100%
5581 11|11 }1 1|11 1}1 100%
5582 11,11 1}1|1(1|1|1 100%
5583 11|11 }1 1|11 ]1}1 100%
5584 11,11 1}1|1(1|1|1 100%
5585 11,11 1}1|1(1|1|1 100%
5586 11|11 }1 1|11 ]1}1 100%
5587 11,11 1}1|1(1|1|1 100%
5588 11|11 j1 1|11 1}1 100%
5589 11,11 1}1|1(1|1|1 100%
5590 11,11 1}1|1(1|1|1 100%
5591 11|11 j1 1|11 ]1}1 100%
5592 11,11 1}1|1(1|1|1 100%
5593 11|11 j1 1|11 ]1}1 100%
5594 11,11 1}1|1(1|1|1 100%
5595 11,11 1}1|1(1|1|1 100%
5596 11|11 j1 1|11 ]1}1 100%
5597 111|111 }1|1(1|1|1 100%
5598 111|111 |1|1]1}1 100%
5599 111|111 }1|1(1|1|1 100%
5600 111|111 }1|1(1|1|1 100%
5601 111|111 |1|1]1}1 100%
5602 111|111 }1|1(1|1|1 100%
5603 111|111 |1|1]1}1 100%
5604 111|111 }1|1(1|1|1 100%
5605 111|111 }1|1(1|1|1 100%
5606 111|111 |1(11}1 100%
5607 111|111 |1(1 11 100%
5608 111|111 |1(1]1}1 100%
5609 11|11 j1 1|11 11 100%
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5610 111|111 |1(11}1 100%
5611 11,11 1}1|1(1|1|1 100%
5612 11,11 1}1|1(1|1|1 100%
5613 111|111 |1(11}1 100%
5614 11,11 1}1|1(1|1|1 100%
5615 111|111 |1(1 11 100%
5616 11,11 1}1|1(1|1|1 100%
5617 11,11 1}1|1(1|1|1 100%
5618 111|111 |1|11}1 100%
5619 11,11 1}1|1(1|1|1 100%
5620 11|11 }1 1|11 1}1 100%
5621 11,11 1}1|1(1|1|1 100%
5622 11,11 1}1|1(1|1|1 100%
5623 11|11 }1 1|11 1}1 100%
5624 11,11 1}1|1(1|1|1 100%
5625 11|11 }1 1|11 ]1}1 100%
5626 11,11 1}1|1(1|1|1 100%
5627 11,11 1}1|1(1|1|1 100%
5628 11|11 }1 1|11 ]1}1 100%
5629 11,11 1}1|1(1|1|1 100%
5630 11|11 j1 1|11 1}1 100%
5631 11,11 1}1|1(1|1|1 100%
5632 11,11 1}1|1(1|1|1 100%
5633 11|11 j1 1|11 ]1}1 100%
5634 11,11 1}1|1(1|1|1 100%
5635 11|11 j1 1|11 ]1}1 100%
5636 11,11 1}1|1(1|1|1 100%
5637 11,11 1}1|1(1|1|1 100%
5638 11|11 j1 1|11 ]1}1 100%
5639 111|111 }1|1(1|1|1 100%
5640 111|111 |1|1]1}1 100%
5641 111|111 }1|1(1|1|1 100%
5642 111|111 }1|1(1|1|1 100%
5643 111|111 |1|1]1}1 100%
5644 111|111 }1|1(1|1|1 100%
5645 111|111 |1|1]1}1 100%
5646 111|111 }1|1(1|1|1 100%
5647 111|111 }1|1(1|1|1 100%
5648 111|111 |1(11}1 100%
5649 111|111 |1(1 11 100%
5650 Fh 111|111 |1(1]1}1 100%
5651 o,0j0/0j0j0Oj0O|0O|0] O 0%
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Detection Bandwidth = Fh-FI = 5650MHz - 5490MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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D DEKRA

AP460S12C Radio2

20 MHz Signal Bandwidth
EUT Frequency = 5300MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MHz) 1]2|3|4|5|6|7|8]|0]|10]| DetectonRate
(%)
5289 ojojojo0j0l0Oj0O|j0O|0O]O 0%
5290 FI 1(1/1(1|1|1{1(1|]1]1 100%
5291 1/1/1|111}1|1|12|1|1 100%
5292 1/1/1|11}1|1|12|1|1 100%
5293 1(1(1(1|1|1{1(1]|]1]1 100%
5294 1/1/1|11}1|1|12|1|1 100%
5295 1(1(1(1|1|1{1(1]|]1]1 100%
5296 1/1/1|11}1|1|12|1|1 100%
5297 1/1/1|11}1|1|12|1|1 100%
5298 1(1(1(1|1|1{1(1]|]1]1 100%
5299 1/1/1|11}1|1|12|1|1 100%
5300 1(1(1(1|1|1{1(1]|]1]1 100%
5301 1/1/1|11}1|1|12|1|1 100%
5302 11111111111 100%
5303 1(1/1(1|1|1{1(1]|1]1 100%
5304 11111111111 100%
5305 1(1/1(1(1|1{1(1]|1]1 100%
5306 11111111111 100%
5307 11111111111 100%
5308 1(1/1(1|1|1{1(1]|1]1 100%
5309 11111111111 100%
5310 Fh 1(1/1(1(1|1{1(1]|1]1 100%
5311 ojo|jojo0|l0O|lOj0O|O|O]O 0%
Detection Bandwidth = Fh-FI = 5310MHz - 5290MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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40 MHz Signal Bandwidth
EUT Frequency = 5310MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5289 o,o0jo0of0j0j0(0|0O|0]O 0%
5290 Fl 1/1/1}11}1|1(1|1|1 100%
5291 11,111 }1|1(1|1|1 100%
5292 1/1/1|11}1|1(1|1|1 100%
5293 1/1/1}11}1|1(1|1|1 100%
5294 1/1/1|11}1|1(1|1|1 100%
5295 1/1/1|11}1|1(1|1|1 100%
5296 1/1/1|11}1|1(1|1|1 100%
5297 1/1/1|11}1|1(1|1|1 100%
5298 1/1/1}11}1|1(1|1|1 100%
5299 1/1/1|11}1|1(1|1|1 100%
5300 1/1/1}11}1|1(1|1|1 100%
5301 1/1/1}11}1|1(1|1|1 100%
5302 1/1/1|11}1|1(1|1|1 100%
5303 1/1/1}11}1|1(1|1|1 100%
5304 1/1/1|11}1|1(1|1|1 100%
5305 1/1/1}11}1|1(1|1|1 100%
5306 1/1/1}11}1|1(1|1|1 100%
5307 1/1/1}11}1|1(1|1|1 100%
5308 1/1/1}11}1|1(1|1|1 100%
5309 1/1/1|11}1|1(1|1|1 100%
5310 1/1/1}11}1|1(1|1|1 100%
5311 1/1/1}11}1|1(1|1|1 100%
5312 1/1/1}11}1|1(1|1|1 100%
5313 1/1/1}11}1|1(1|1|1 100%
5314 1/1/1|111}1|1(1|1|1 100%
5315 1/1/1}11}1|1(1|1|1 100%
5316 1/1/1}11}1|1(1|1|1 100%
5317 1/1/1|111}1|1(1|1|1 100%
5318 1/1/1}11}1|1(1|1|1 100%
5319 1/1/1|111}1|1(1|1|1 100%
5320 1/1/1}11}1|1(1|1|1 100%
5321 1/1/1}11}1|1(1|1|1 100%
5322 1/1/1|111}1|1(1|1|1 100%
5323 1/1/1}|11}1|1(1|1|1 100%
5324 1/1/12|111}1|1(1|1|1 100%
5325 1/1/1}|11}1|1(1|1|1 100%
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5326 111|111 |1(11}1 100%
5327 11,11 1}1|1(1|1|1 100%
5328 11,11 1}1|1(1|1|1 100%
5329 111|111 |1(11}1 100%
5330 Fh 11,11 1}1|1(1|1|1 100%

5331 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5330MHz - 5290MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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80 MHz Signal Bandwidth
EUT Frequency = 5290MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5259 o,o0jo0of0j0j0(0|0O|0]O 0%
5260 Fl 1/1/1}11}1|1(1|1|1 100%
5261 11,111 }1|1(1|1|1 100%
5262 1/1/1|11}1|1(1|1|1 100%
5263 1/1/1}11}1|1(1|1|1 100%
5264 1/1/1|11}1|1(1|1|1 100%
5265 1/1/1|11}1|1(1|1|1 100%
5266 1/1/1|11}1|1(1|1|1 100%
5267 1/1/1|11}1|1(1|1|1 100%
5268 1/1/1}11}1|1(1|1|1 100%
5269 1/1/1|11}1|1(1|1|1 100%
5270 1/1/1}11}1|1(1|1|1 100%
5271 1/1/1}11}1|1(1|1|1 100%
5272 1/1/1|11}1|1(1|1|1 100%
5273 1/1/1}11}1|1(1|1|1 100%
5274 1/1/1|11}1|1(1|1|1 100%
5275 1/1/1}11}1|1(1|1|1 100%
5276 1/1/1}11}1|1(1|1|1 100%
5277 1/1/1}11}1|1(1|1|1 100%
5278 1/1/1}11}1|1(1|1|1 100%
5279 1/1/1|11}1|1(1|1|1 100%
5270 1/1/1}11}1|1(1|1|1 100%
5271 1/1/1}11}1|1(1|1|1 100%
5272 1/1/1}11}1|1(1|1|1 100%
5273 1/1/1}11}1|1(1|1|1 100%
5274 1/1/1|111}1|1(1|1|1 100%
5275 1/1/1}11}1|1(1|1|1 100%
5276 1/1/1}11}1|1(1|1|1 100%
5277 1/1/1|111}1|1(1|1|1 100%
5278 1/1/1}11}1|1(1|1|1 100%
5279 1/1/1|111}1|1(1|1|1 100%
5280 1/1/1}11}1|1(1|1|1 100%
5281 1/1/1}11}1|1(1|1|1 100%
5282 1/1/1|111}1|1(1|1|1 100%
5283 1/1/1}|11}1|1(1|1|1 100%
5284 1/1/12|111}1|1(1|1|1 100%
5285 1/1/1}|11}1|1(1|1|1 100%
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5286 111|111 |1(11}1 100%
5287 11,11 1}1|1(1|1|1 100%
5288 11,11 1}1|1(1|1|1 100%
5289 111|111 |1(11}1 100%
5290 11,11 1}1|1(1|1|1 100%
5291 111|111 |1(1 11 100%
5292 11,11 1}1|1(1|1|1 100%
5293 11,11 1}1|1(1|1|1 100%
5294 111|111 |1|11}1 100%
5295 11,11 1}1|1(1|1|1 100%
5296 11|11 }1 1|11 1}1 100%
5297 11,11 1}1|1(1|1|1 100%
5298 11,11 1}1|1(1|1|1 100%
5299 11|11 }1 1|11 1}1 100%
5300 11,11 1}1|1(1|1|1 100%
5301 11|11 }1 1|11 ]1}1 100%
5302 11,11 1}1|1(1|1|1 100%
5303 11,11 1}1|1(1|1|1 100%
5304 11|11 }1 1|11 ]1}1 100%
5305 11,11 1}1|1(1|1|1 100%
5306 11|11 j1 1|11 1}1 100%
5307 11,11 1}1|1(1|1|1 100%
5308 11,11 1}1|1(1|1|1 100%
5309 11|11 j1 1|11 ]1}1 100%
5310 11,11 1}1|1(1|1|1 100%
5311 11|11 j1 1|11 ]1}1 100%
5312 11,11 1}1|1(1|1|1 100%
5313 11,11 1}1|1(1|1|1 100%
5314 11|11 j1 1|11 ]1}1 100%
5315 111|111 }1|1(1|1|1 100%
5316 111|111 |1|1]1}1 100%
5317 111|111 }1|1(1|1|1 100%
5318 111|111 }1|1(1|1|1 100%
5319 111|111 |1|1]1}1 100%
5320 111|111 }1|1(1|1|1 100%
5321 111|111 |1|1]1}1 100%
5322 111|111 }1|1(1|1|1 100%
5323 111|111 }1|1(1|1|1 100%
5324 111|111 |1(11}1 100%
5325 111|111 |1(1 11 100%
5326 111|111 |1(1]1}1 100%
5327 11|11 j1 1|11 11 100%
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5328 111|111 |1(11}1 100%

5329 11,11 1}1|1(1|1|1 100%
5330 Fh 11,11 1}1|1(1|1|1 100%

5331 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5330MHz - 5260MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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D DEKRA

160 MHz Signal Bandwidth
EUT Frequency = 5250MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency :
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5169 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5170 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5171 1(1/1(1(1|1|1]|1]|1]1 100%
5172 1(1/1(1|1|1|1]|1]|1]1 100%
5173 1112|111 }1|1(1|1|1 100%
5174 1(1(1(1|1|1|1]|1]|]1]1 100%
5175 1/1/12|111}1|1(1|1|1 100%
5176 1/1/12|11}1|1(1|1|1 100%
5177 1(1(1(1|1|1|1]|1]|]1]1 100%
5178 1112|111 }1|1(1|1|1 100%
5179 1(1(1(1|1|1|1]|1]|]1]1 100%
5180 1/1/12|11}1|1(1|1|1 100%
5181 1112|111 }1|1(1|1|1 100%
5182 1(1/1(1|1|1|1]|1]|]1]1 100%
5183 11111111111 100%
5184 1(1/1(1|1|1|1]|1]|]1]1 100%
5185 1111111111 100%
5186 11111111111 100%
5187 1(1/1(1|1|1|1]|1]|]1]1 100%
5188 11111111111 100%
5189 1(1/1(1|1|1|1]|1]|]1]1 100%
5190 1111111111 100%
5191 11111111111 100%
5192 1(1(1(1|1|1|1]|1]|]1]1 100%
5193 11111111111 100%
5194 1(1(1(1|1|1|1]|1]|]1]1 100%
5195 11111111111 100%
5196 11111111111 100%
5197 1(1(1(1|1|1|1]|1]|]1]1 100%
5198 11111111111 100%
5199 1(1(1(1|1|1|1]|1]|]1]1 100%
5200 11111111111 100%
5201 1111111111 100%
5202 1(1/1(1|1|1|1]|1]|]1]1 100%
5203 1(1(1(1|1|1|1]|1]|1]1 100%
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5204 111|111 |1(11}1 100%
5205 11,11 1}1|1(1|1|1 100%
5206 11,11 1}1|1(1|1|1 100%
5207 111|111 |1(11}1 100%
5208 11,11 1}1|1(1|1|1 100%
5209 111|111 |1(1 11 100%
5210 11,11 1}1|1(1|1|1 100%
5211 11111 1|1|1 11 100%
5212 111|111 |1|11}1 100%
5213 11,11 1}1|1(1|1|1 100%
5214 11|11 }1 1|11 1}1 100%
5215 11,11 1}1|1(1|1|1 100%
5216 11,11 1}1|1(1|1|1 100%
5217 11|11 }1 1|11 1}1 100%
5218 11,11 1}1|1(1|1|1 100%
5219 11|11 }1 1|11 ]1}1 100%
5220 11,11 1}1|1(1|1|1 100%
5221 11,11 1}1|1(1|1|1 100%
5222 11|11 }1 1|11 ]1}1 100%
5223 11,11 1}1|1(1|1|1 100%
5224 11|11 j1 1|11 1}1 100%
5225 11,11 1}1|1(1|1|1 100%
5226 11,11 1}1|1(1|1|1 100%
5227 11|11 j1 1|11 ]1}1 100%
5228 11,11 1}1|1(1|1|1 100%
5229 11|11 j1 1|11 ]1}1 100%
5230 11,11 1}1|1(1|1|1 100%
5231 11,11 1}1|1(1|1|1 100%
5232 11|11 j1 1|11 ]1}1 100%
5233 111|111 }1|1(1|1|1 100%
5234 111|111 |1|1]1}1 100%
5235 111|111 }1|1(1|1|1 100%
5236 111|111 }1|1(1|1|1 100%
5237 111|111 |1|1]1}1 100%
5238 111|111 }1|1(1|1|1 100%
5239 111|111 |1|1]1}1 100%
5240 111|111 }1|1(1|1|1 100%
5241 111|111 }1|1(1|1|1 100%
5242 111|111 |1(11}1 100%
5243 111|111 |1(1 11 100%
5244 111|111 |1(1]1}1 100%
5245 11|11 j1 1|11 11 100%
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5247 111|111 |1(11}1 100%
5248 11,11 1}1|1(1|1|1 100%
5249 11,11 1}1|1(1|1|1 100%
5250 111|111 |1(11}1 100%
5251 11,11 1}1|1(1|1|1 100%
5252 111|111 |1(1 11 100%
5253 11,11 1}1|1(1|1|1 100%
5254 11,11 1}1|1(1|1|1 100%
5255 111|111 |1|11}1 100%
5256 11,11 1}1|1(1|1|1 100%
5257 11|11 }1 1|11 1}1 100%
5258 11,11 1}1|1(1|1|1 100%
5259 11,11 1}1|1(1|1|1 100%
5250 11|11 }1 1|11 1}1 100%
5261 11,11 1}1|1(1|1|1 100%
5262 11|11 }1 1|11 ]1}1 100%
5263 11,11 1}1|1(1|1|1 100%
5264 11,11 1}1|1(1|1|1 100%
5265 11|11 }1 1|11 ]1}1 100%
5266 11,11 1}1|1(1|1|1 100%
5267 11|11 j1 1|11 1}1 100%
5268 11,11 1}1|1(1|1|1 100%
5269 11,11 1}1|1(1|1|1 100%
5270 11|11 j1 1|11 ]1}1 100%
5271 11,11 1}1|1(1|1|1 100%
5272 11|11 j1 1|11 ]1}1 100%
5273 11,11 1}1|1(1|1|1 100%
5274 11,11 1}1|1(1|1|1 100%
5275 11|11 j1 1|11 ]1}1 100%
5276 111|111 }1|1(1|1|1 100%
5277 111|111 |1|1]1}1 100%
5278 111|111 }1|1(1|1|1 100%
5279 111|111 }1|1(1|1|1 100%
5280 111|111 |1|1]1}1 100%
5281 111|111 }1|1(1|1|1 100%
5282 111|111 |1|1]1}1 100%
5283 111|111 }1|1(1|1|1 100%
5284 111|111 }1|1(1|1|1 100%
5285 111|111 |1(11}1 100%
5286 111|111 |1(1 11 100%
5287 111|111 |1(1]1}1 100%
5288 11|11 j1 1|11 11 100%

Report no.: 2032034R-RF-US-P08V01

Page 94 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

5289 111|111 |1(11}1 100%
5280 11,11 1}1|1(1|1|1 100%
5281 11,11 1}1|1(1|1|1 100%
5282 111|111 |1(11}1 100%
5283 11,11 1}1|1(1|1|1 100%
5284 111|111 |1(1 11 100%
5285 11,11 1}1|1(1|1|1 100%
5286 11,11 1}1|1(1|1|1 100%
5287 111|111 |1|11}1 100%
5288 11,11 1}1|1(1|1|1 100%
5289 11|11 }1 1|11 1}1 100%
5290 11,11 1}1|1(1|1|1 100%
5291 11,11 1}1|1(1|1|1 100%
5292 11|11 }1 1|11 1}1 100%
5293 11,11 1}1|1(1|1|1 100%
5294 11|11 }1 1|11 ]1}1 100%
5295 11,11 1}1|1(1|1|1 100%
5296 11,11 1}1|1(1|1|1 100%
5297 11|11 }1 1|11 ]1}1 100%
5298 11,11 1}1|1(1|1|1 100%
5299 11|11 j1 1|11 1}1 100%
5300 11,11 1}1|1(1|1|1 100%
5301 11,11 1}1|1(1|1|1 100%
5302 11|11 j1 1|11 ]1}1 100%
5303 11,11 1}1|1(1|1|1 100%
5304 11|11 j1 1|11 ]1}1 100%
5305 11,11 1}1|1(1|1|1 100%
5306 11,11 1}1|1(1|1|1 100%
5307 11|11 j1 1|11 ]1}1 100%
5308 111|111 }1|1(1|1|1 100%
5309 111|111 |1|1]1}1 100%
5310 111|111 }1|1(1|1|1 100%
5311 111|111 }1|1(1|1|1 100%
5312 111|111 |1|1]1}1 100%
5313 111|111 }1|1(1|1|1 100%
5314 111|111 |1|1]1}1 100%
5315 111|111 }1|1(1|1|1 100%
5316 111|111 }1|1(1|1|1 100%
5317 111|111 |1(11}1 100%
5318 111|111 |1(1 11 100%
5319 111|111 |1(1]1}1 100%
5320 Fh 11|11 j1 1|11 11 100%
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5321 |o|o|o|o|o|o|o|o|o|o| 0%
Detection Bandwidth = Fh-FI = 5320MHz - 5170MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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D DEKRA

AP460S12C Radio3

20 MHz Signal Bandwidth
EUT Frequency = 5500MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MHz) 1]2|3|4|5|6|7|8]|0]|10]| DetectonRate
(%)
5489 ojojojo0j0l0Oj0O|j0O|0O]O 0%
5490 FI 1(1/1(1|1|1{1(1|]1]1 100%
5491 1/1/1|111}1|1|12|1|1 100%
5492 1/1/1|11}1|1|12|1|1 100%
5493 1(1(1(1|1|1{1(1]|]1]1 100%
5494 1/1/1|11}1|1|12|1|1 100%
5495 1(1(1(1|1|1{1(1]|]1]1 100%
5496 1/1/1|11}1|1|12|1|1 100%
5497 1/1/1|11}1|1|12|1|1 100%
5498 1(1(1(1|1|1{1(1]|]1]1 100%
5499 1/1/1|11}1|1|12|1|1 100%
5500 1(1(1(1|1|1{1(1]|]1]1 100%
5501 1/1/1|11}1|1|12|1|1 100%
5502 11111111111 100%
5503 1(1/1(1|1|1{1(1]|1]1 100%
5504 11111111111 100%
5505 1(1/1(1(1|1{1(1]|1]1 100%
5506 11111111111 100%
5507 11111111111 100%
5508 1(1/1(1|1|1{1(1]|1]1 100%
5509 11111111111 100%
5510 Fh 1(1/1(1(1|1{1(1]|1]1 100%
5511 ojo|jojo0|l0O|lOj0O|O|O]O 0%
Detection Bandwidth = Fh-FI = 5510MHz - 5490MHz = 20MHz
EUT 99% Bandwidth = 18.643MHz
18.643MHz x 80% =14.914MHz
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D DEKRA

40 MHz Signal Bandwidth
EUT Frequency = 5510MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 Fh 11,11 1}1|1(1|1|1 100%

5531 o,o0j0/0j0j0Oj0|0O|0]O 0%

Detection Bandwidth = Fh-FI = 5530MHz - 5490MHz = 40MHz

EUT 99% Bandwidth = 36.495MHz

36.495MHz x 80% =29.196MHz
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D DEKRA

80 MHz Signal Bandwidth
EUT Frequency = 5530MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency .
(MHz) 1123|456 |7[8|9]|10 Detection Rate
(%)
5489 o,o0jo0of0j0j0(0|0O|0]O 0%
5490 FI 1/1/1}11}1|1(1|1|1 100%
5491 11,111 }1|1(1|1|1 100%
5492 1/1/1|11}1|1(1|1|1 100%
5493 1/1/1}11}1|1(1|1|1 100%
5494 1/1/1|11}1|1(1|1|1 100%
5495 1/1/1|11}1|1(1|1|1 100%
5496 1/1/1|11}1|1(1|1|1 100%
5497 1/1/1|11}1|1(1|1|1 100%
5498 1/1/1}11}1|1(1|1|1 100%
5499 1/1/1|11}1|1(1|1|1 100%
5500 1/1/1}11}1|1(1|1|1 100%
5501 1/1/1}11}1|1(1|1|1 100%
5502 1/1/1|11}1|1(1|1|1 100%
5503 1/1/1}11}1|1(1|1|1 100%
5504 1/1/1|11}1|1(1|1|1 100%
5505 1/1/1}11}1|1(1|1|1 100%
5506 1/1/1}11}1|1(1|1|1 100%
5507 1/1/1}11}1|1(1|1|1 100%
5508 1/1/1}11}1|1(1|1|1 100%
5509 1/1/1|11}1|1(1|1|1 100%
5510 1/1/1}11}1|1(1|1|1 100%
5511 1/1/1}11}1|1(1|1|1 100%
5512 1/1/1}11}1|1(1|1|1 100%
5513 1/1/1}11}1|1(1|1|1 100%
5514 1/1/1|111}1|1(1|1|1 100%
5515 1/1/1}11}1|1(1|1|1 100%
5516 1/1/1}11}1|1(1|1|1 100%
5517 1/1/1|111}1|1(1|1|1 100%
5518 1/1/1}11}1|1(1|1|1 100%
5519 1/1/1|111}1|1(1|1|1 100%
5520 1/1/1}11}1|1(1|1|1 100%
5521 1/1/1}11}1|1(1|1|1 100%
5522 1/1/1|111}1|1(1|1|1 100%
5523 1/1/1}|11}1|1(1|1|1 100%
5524 1/1/12|111}1|1(1|1|1 100%
5525 1/1/1}|11}1|1(1|1|1 100%
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5526 111|111 |1(11}1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 11,11 1}1|1(1|1|1 100%
5529 111|111 |1(11}1 100%
5530 11,11 1}1|1(1|1|1 100%
5531 111|111 |1(1 11 100%
5532 11,11 1}1|1(1|1|1 100%
5533 11,11 1}1|1(1|1|1 100%
5534 111|111 |1|11}1 100%
5535 11,11 1}1|1(1|1|1 100%
5536 11|11 }1 1|11 1}1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11,11 1}1|1(1|1|1 100%
5539 11|11 }1 1|11 1}1 100%
5540 11,11 1}1|1(1|1|1 100%
5541 11|11 }1 1|11 ]1}1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11,11 1}1|1(1|1|1 100%
5544 11|11 }1 1|11 ]1}1 100%
5545 11,11 1}1|1(1|1|1 100%
5546 11|11 j1 1|11 1}1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11,11 1}1|1(1|1|1 100%
5549 11|11 j1 1|11 ]1}1 100%
5550 11,11 1}1|1(1|1|1 100%
5551 11|11 j1 1|11 ]1}1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11,11 1}1|1(1|1|1 100%
5554 11|11 j1 1|11 ]1}1 100%
5555 111|111 }1|1(1|1|1 100%
5556 111|111 |1|1]1}1 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 }1|1(1|1|1 100%
5559 111|111 |1|1]1}1 100%
5560 111|111 }1|1(1|1|1 100%
5561 111|111 |1|1]1}1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 }1|1(1|1|1 100%
5564 111|111 |1(11}1 100%
5565 111|111 |1(1 11 100%
5566 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%

5569 11,11 1}1|1(1|1|1 100%
5570 Fh 11,11 1}1|1(1|1|1 100%

5571 o,o0j0/0j0j0Oj0|0O|0] O 0%

Detection Bandwidth = Fh-FI = 5570MHz - 5490MHz = 80MHz

EUT 99% Bandwidth =77.283MHz

77.283MHz x 80% =61.826MHz
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D DEKRA

160 MHz Signal Bandwidth
EUT Frequency = 5560MHz
DFS Detection Trials (1=Detection, Blank= No Detection)
Radar Frequency _
(MH2) 1]123]a|5|6|7|8|9|10] DetectionRae
(%)
5489 ojojojo0oj0j0O0Oj0Oj0O|0O]O 0%
5490 FI 1(1/1(1|1|1|1]|1]|1]1 100%
5491 1(1/1(1(1|1|1]|1]|1]1 100%
5492 1/1/1}111}1|1(1|1|1 100%
5493 1(1(1(1|1|1|1]|1]|]1]1 100%
5494 1/1/12|111}1|1(1|1|1 100%
5495 1(1(1(1|1|1|1]|1]|]1]1 100%
5496 1(1(1(1|1|1|1]|1]|]1]1 100%
5497 1/1/12|11}1|1(1|1|1 100%
5498 1(1(1(1|1|1|1]|1]|]1]1 100%
5499 1112|111 }1|1(1|1|1 100%
5500 1(1(1(1|1|1|1]|1]|]1]1 100%
5501 1(1(1(1|1|1|1]|1]|]1]1 100%
5502 1112|111 }1|1(1|1|1 100%
5503 1(1/1(1|1|1|1]|1]|]1]1 100%
5504 11111111111 100%
5505 1(1/1(1|1|1|1]|1]|]1]1 100%
5506 1(1/1(1|1|1|1]|1]|]1]1 100%
5507 11111111111 100%
5508 1(1/1(1|1|1|1]|1]|]1]1 100%
5509 11111111111 100%
5510 1(1/1(1|1|1|1]|1]|]1]1 100%
5511 1(1/1(1|1|1|1]|1]|]1]1 100%
5512 11111111111 100%
5513 1(1(1(1|1|1|1]|1]|]1]1 100%
5514 11111111111 100%
5515 1(1(1(1|1|1|1]|1]|]1]1 100%
5516 1(1(1(1|1|1|1]|1]|]1]1 100%
5517 11111111111 100%
5518 1(1(1(1|1|1|1]|1]|]1]1 100%
5519 11111111111 100%
5520 1(1(1(1|1|1|1]|1]|]1]1 100%
5521 1(1(1(1|1|1|1]|1]|]1]1 100%
5522 1(1(1(1|1|1|1]|1]|1]1 100%
5523 1(1/1(1|1|1|1]|1]|]1]1 100%
5524 1(1(1(1|1|1|1]|1]|1]1 100%
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5525 111|111 |1(11}1 100%
5526 11,11 1}1|1(1|1|1 100%
5527 11,11 1}1|1(1|1|1 100%
5528 111|111 |1(11}1 100%
5529 11,11 1}1|1(1|1|1 100%
5530 111|111 |1(1 11 100%
5531 11,11 1}1|1(1|1|1 100%
5532 11,11 1}1|1(1|1|1 100%
5533 111|111 |1|11}1 100%
5534 11,11 1}1|1(1|1|1 100%
5535 11|11 }1 1|11 1}1 100%
5536 11,11 1}1|1(1|1|1 100%
5537 11,11 1}1|1(1|1|1 100%
5538 11|11 }1 1|11 1}1 100%
5539 11,11 1}1|1(1|1|1 100%
5540 11|11 }1 1|11 ]1}1 100%
5541 11,11 1}1|1(1|1|1 100%
5542 11,11 1}1|1(1|1|1 100%
5543 11|11 }1 1|11 ]1}1 100%
5544 11,11 1}1|1(1|1|1 100%
5545 11|11 j1 1|11 1}1 100%
5546 11,11 1}1|1(1|1|1 100%
5547 11,11 1}1|1(1|1|1 100%
5548 11|11 j1 1|11 ]1}1 100%
5549 11,11 1}1|1(1|1|1 100%
5550 11|11 j1 1|11 ]1}1 100%
5551 11,11 1}1|1(1|1|1 100%
5552 11,11 1}1|1(1|1|1 100%
5553 11|11 j1 1|11 ]1}1 100%
5554 111|111 }1|1(1|1|1 100%
5555 111|111 |1|1]1}1 100%
5556 1111111111 100%
5557 111|111 }1|1(1|1|1 100%
5558 111|111 |1|1]1}1 100%
5559 1111111111 100%
5560 111|111 |1|1]1}1 100%
5561 111|111 }1|1(1|1|1 100%
5562 111|111 }1|1(1|1|1 100%
5563 111|111 |1(11}1 100%
5564 111|111 |1(1 11 100%
5565 111|111 |1(1]1}1 100%
5567 11|11 j1 1|11 11 100%
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5568 111|111 |1(11}1 100%
5569 11,11 1}1|1(1|1|1 100%
5570 11,11 1}1|1(1|1|1 100%
5571 111|111 |1(11}1 100%
5572 11,11 1}1|1(1|1|1 100%
5573 111|111 |1(1 11 100%
5574 11,11 1}1|1(1|1|1 100%
5575 11,11 1}1|1(1|1|1 100%
5576 111|111 |1|11}1 100%
5577 11,11 1}1|1(1|1|1 100%
5578 11|11 }1 1|11 1}1 100%
5579 11,11 1}1|1(1|1|1 100%
5580 11,11 1}1|1(1|1|1 100%
5581 11|11 }1 1|11 1}1 100%
5582 11,11 1}1|1(1|1|1 100%
5583 11|11 }1 1|11 ]1}1 100%
5584 11,11 1}1|1(1|1|1 100%
5585 11,11 1}1|1(1|1|1 100%
5586 11|11 }1 1|11 ]1}1 100%
5587 11,11 1}1|1(1|1|1 100%
5588 11|11 j1 1|11 1}1 100%
5589 11,11 1}1|1(1|1|1 100%
5590 11,11 1}1|1(1|1|1 100%
5591 11|11 j1 1|11 ]1}1 100%
5592 11,11 1}1|1(1|1|1 100%
5593 11|11 j1 1|11 ]1}1 100%
5594 11,11 1}1|1(1|1|1 100%
5595 11,11 1}1|1(1|1|1 100%
5596 11|11 j1 1|11 ]1}1 100%
5597 111|111 }1|1(1|1|1 100%
5598 111|111 |1|1]1}1 100%
5599 111|111 }1|1(1|1|1 100%
5600 111|111 }1|1(1|1|1 100%
5601 111|111 |1|1]1}1 100%
5602 111|111 }1|1(1|1|1 100%
5603 111|111 |1|1]1}1 100%
5604 111|111 }1|1(1|1|1 100%
5605 111|111 }1|1(1|1|1 100%
5606 111|111 |1(11}1 100%
5607 111|111 |1(1 11 100%
5608 111|111 |1(1]1}1 100%
5609 11|11 j1 1|11 11 100%
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5610 111|111 |1(11}1 100%
5611 11,11 1}1|1(1|1|1 100%
5612 11,11 1}1|1(1|1|1 100%
5613 111|111 |1(11}1 100%
5614 11,11 1}1|1(1|1|1 100%
5615 111|111 |1(1 11 100%
5616 11,11 1}1|1(1|1|1 100%
5617 11,11 1}1|1(1|1|1 100%
5618 111|111 |1|11}1 100%
5619 11,11 1}1|1(1|1|1 100%
5620 11|11 }1 1|11 1}1 100%
5621 11,11 1}1|1(1|1|1 100%
5622 11,11 1}1|1(1|1|1 100%
5623 11|11 }1 1|11 1}1 100%
5624 11,11 1}1|1(1|1|1 100%
5625 11|11 }1 1|11 ]1}1 100%
5626 11,11 1}1|1(1|1|1 100%
5627 11,11 1}1|1(1|1|1 100%
5628 11|11 }1 1|11 ]1}1 100%
5629 11,11 1}1|1(1|1|1 100%
5630 11|11 j1 1|11 1}1 100%
5631 11,11 1}1|1(1|1|1 100%
5632 11,11 1}1|1(1|1|1 100%
5633 11|11 j1 1|11 ]1}1 100%
5634 11,11 1}1|1(1|1|1 100%
5635 11|11 j1 1|11 ]1}1 100%
5636 11,11 1}1|1(1|1|1 100%
5637 11,11 1}1|1(1|1|1 100%
5638 11|11 j1 1|11 ]1}1 100%
5639 111|111 }1|1(1|1|1 100%
5640 111|111 |1|1]1}1 100%
5641 111|111 }1|1(1|1|1 100%
5642 111|111 }1|1(1|1|1 100%
5643 111|111 |1|1]1}1 100%
5644 111|111 }1|1(1|1|1 100%
5645 111|111 |1|1]1}1 100%
5646 111|111 }1|1(1|1|1 100%
5647 111|111 }1|1(1|1|1 100%
5648 111|111 |1(11}1 100%
5649 111|111 |1(1 11 100%
5650 Fh 111|111 |1(1]1}1 100%
5651 o,0j0/0j0j0Oj0O|0O|0] O 0%
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Detection Bandwidth = Fh-FI = 5650MHz - 5490MHz = 160MHz
EUT 99% Bandwidth =154.674MHz
77.283MHz x 80% =123.739MHz
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8.2 Channel Available Check

The following results reflect all 20 MHz, 40 MHz, 80 MHz and 160 MHz Channel Bandwidth
operation.

Initial Channel Availability Check Time

AP460S6C
11a CH100 5500MHz

gt S tna Arnies - eyt A4

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.500000000 GHz : ) ) ) ) Span 0 Mz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

AP460S12C
11a CH100 5500MHz

o gt S iy Ararnies - Ryt S0

Ref Offset 42 dB
Ref -56.00 dBm

Center 5500000000 GHz i i . i . “Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)
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Test result with a radar burst at the beginning of the Channel Availability Check Time

AP460S6C Radiol
11a CH 100 5500MHz

o T N TANY At - Tyt WA

Mikr1
Ref Offset 42 dB .
Ref -42.00 dBm -5

Center 5.500000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

s

o A NIRRTt A

Ref Offset 42 dB
Ref -42.00 dBm

Center 5510000000 GHz ) B £ o ) . “Span 0 Wz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 109/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

pemi 2N TR ST TP T

Ref Offset 42 dB
Rel 42.00 dBm

Center 5.530000000 GHz

11ac80MHz CH 106 5530MHz

Span 0 Hz

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.570000000 GHz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11ax160MHz CH 114 5570MHz

Span 0 Hz

Report no.: 2032034R-RF-US-P08V01

Page 110/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio?2

11a CH 60 5300MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -42.00 dBm

Center 5300000000 GHz

Span 0 Mz

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

o g Ny A At - Tt A

Ref Offset 42 dB
Rel 42.00 dBm

Center 5310000000 GHz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11n40MHz CH 62 5310MHz

“Span 0 Mz

Report no.: 2032034R-RF-US-P08V01

Page 111 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 58 5290MHz

g N TNy At - Tyt WA

Ref Offset 42 dB
Rel 42.00 dBm

Center 5290000000 GHz ) ¥ L ) i ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.250000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 112 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio3

11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -42.00 dBm

Center 5500000000 GHz

s

Span 0 Mz

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

o g Ny A At - Tt A

Ref Offset 42 dB
Rel 42.00 dBm

Center 5510000000 GHz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11n40MHz CH 102 5510MHz

“Span 0 Mz

Report no.: 2032034R-RF-US-P08V01

Page 113 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

pemi 2N TR ST TP T

Ref Offset 42 dB
Rel 42.00 dBm

Center 5.530000000 GHz ) ¥ L ) i ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.570000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 114 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radiol
11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -55.00 dBm

Center 5500000000 GHz X ) ) ) ' Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -55.00 dBm

Center 5510000000 GHz ) i i N ) . “Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 115/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

o gt S tnay Aranins - Ryt B8

Ref Offset 42 dB
Ref -55.00 dBm

Center 5.530000000 GHz i i N ) ) Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)
+ TAT

11ax160MHz CH 114 5570MHz

o A R TR AR - Tt A
Y 333 AM 2 L

Ref Offset 42 4B Mkr1 57
Ref -55.00 dBm 54

Center 5570000000 GHz ) X ) ) ) ) Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 116 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radio2
11a CH 60 5300MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -56.00 dBm

Center 5300000000 GHz

s

Span 0 Mz

Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (3001 pts)

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -56.00 dBm

Center 5310000000 GHz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11n40MHz CH 62 5310MHz

“Span 0 Mz

Report no.: 2032034R-RF-US-P08V01

Page 117 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 58 5290MHz

g N TNy At - Tyt WA

Ref Offset 42 dB
Ref -56.00 dBm

Center 5290000000 GHz ) X L ) i ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -55.00 dBm

Center 5250000000 GHz ) X g ] ) ’ Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 118 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radio3
11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -55.00 dBm

Center 5500000000 GHz X ) ) ) ' Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -55.00 dBm

Center 5510000000 GHz ) i i N ) . “Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 119/186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

pemi 2N TR ST TP T

Ref Offset 42 dB
Ref -55.00 dBm

Center 5.530000000 GHz ) X L ) i ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -55.00 dBm

Center 5.570000000 GHz ) X g ] ) ’ Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 120/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test result with radar burst at the end of the Channel Availability Check Time

AP460S6C Radiol
11a CH 100 5500MHz

o A R TR AT - Tt A

Ref Offset 42 dB
Ref -42.00 dBm

Center 5500000000 GHz ) 3 i ) ) ) Span 0 Mz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

o A R TR AR - Tt A

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.510000000 GHz ) ; ' ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 121 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

pemi 2N TR ST TP T

Ref Offset 42 dB
Rel 42.00 dBm

Center 5.530000000 GHz ) ¥ L ) i ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.570000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 122 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio?2

11a CH 60 5300MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -42.00 dBm

Center 5300000000 GHz

s

Span 0 Mz

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

o g Ny A At - Tt A

Ref Offset 42 dB
Rel 42.00 dBm

Center 5310000000 GHz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11n40MHz CH 62 5310MHz

“Span 0 Mz

Report no.: 2032034R-RF-US-P08V01

Page 123 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 58 5290MHz

g N TNy At - Tyt WA

Ref Offset 42 dB
Rel 42.00 dBm

Center 5290000000 GHz ) ¥ L ) i ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

11ax160MHz CH 50 5250MHz

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.250000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 124 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio3
11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -42.00 dBm

Center 5500000000 GHz ; ) ) ) ' Span 0 Mz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

o g Ny A At - Tt A

Ref Offset 42 dB
Rel 42.00 dBm

Center 5510000000 GHz ) 7 i N ) . “Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 125/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

pemi 2N TR ST TP T

Ref Offset 42 dB
Rel 42.00 dBm

Center 5.530000000 GHz ) ¥ L ) i ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -42.00 dBm

Center 5.570000000 GHz ) ; ) ‘ ) ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01 Page 126 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radiol
11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -55.00 dBm

.1

Center 5500000000 GHz X ) ) ) ' Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

11n40MHz CH 102 5510MHz

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -55.00 dBm

K

Center 5510000000 GHz ) i i N ) . “Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01

Page 127 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

pemi 2N TR ST TP T

Ref Offset 42 dB
Ref -55.00 dBm

K

Center 5.530000000 GHz ) X L ) i ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

11ax160MHz CH 114 5570MHz

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -55.00 dBm

)

Center 5.570000000 GHz ) X g ] ) ’ Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01

Page 128 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radio2
11a CH 60 5300MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -55.00 dBm

1

4

Center 5.300000000 GHz X ) ) ) ' Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

s

11n40MHz CH 62 5310MHz

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -55.00 dBm

K

Center 5310000000 GHz ) i i N ) . “Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01

Page 129 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 58 5290MHz

g N TNy At - Tyt WA

Ref Offset 42 dB
Ref -55.00 dBm

.1

Center 5290000000 GHz ) X L ) i ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

11ax160MHz CH 50 5250MHz

o T N TANY At - Tyt WA

Ref Offset 42 dB
Ref -55.00 dBm

.1

Center 5250000000 GHz ) X g ] ) ’ Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01

Page 130/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radio3
11a CH 100 5500MHz

o A R TR AR - Tt B

Ref Offset 42 dB
Ref -55.00 dBm

1

b

Center 5500000000 GHz X ) ) ) ' Span 0 Mz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (3001 pts)

us L) Aleady in Single.

press Restart 1o nitste 3 new sweep or sogquerce !

11n40MHz CH 102 5510MHz

o g Ny A At - Tt A

Ref Offset 42 dB
Ref -55.00 dBm

.I

Center 5510000000 GHz ) i i N ) . “Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 300.0 s (8001 pts)

Report no.: 2032034R-RF-US-P08V01

Page 131 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH 106 5530MHz

g Ny A

Ref Offset 42 dB
Ref -55.00 dBm

)

Center 5.530000000 GHz ) x ) ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

o gt g T Al - Tyt A

Ref Offset 42 dB
Ref -55.00 dBm

)

Center 5.570000000 GHz ] x ) Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 300.0 s (8001 pts)

Test Item Limit Results

Channel Availability Check Time 60 s Pass

Report no.: 2032034R-RF-US-P08V01 Page 132 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

8.3

Channel Move Time and Closing Transmission Time

AP460S6C Radiol
11a CH 100 5500MHz

LB R | = smssonlioor et fosans

5 [y DFSCaia — 10 A — 12 — 13 —— Thwahold]

-0
P
E
g Ll
8 —
‘i 13 L
]

‘m’-’-wu. 10,000
4180
A0 —t +
0 ] 10 1 » 2 30
Time (3]
Yo 0795 <« S T2 10475 5.8 (s 200 s ms) Threshold 10000 5 dBm
71 OB4rS - § ™ 10012 . S Sk ve 7 Timeand V00X S
Agpregme Tane hetween 11w 12 Aggregpte Tanm hivtween T2 82 T1 Charmed cloning tramiminsns ssne (o) 410000
| TeePwlindmad 300 000000 TmePefinims 340 00 Ohartal mowe Bk fovk) 5407 T3-11)
Bins Abowe 10

resho

-0
.
E
§ ol
E EEITY
]

W"Mj
480
420 5
0 £ 10 1 » 2 0
Time |3)
Yo 7.0038 + S Y2 20025 T S (Me 200 ;- mm) Threshotd 10000 ; dBm
TN 78525 - 5 T3 20602 = S Sodndve T Yimgand 0N S
Agprepme Tame hetween 11w 12 Aggpegpte Tarw hotween T2 82 T1 Charmed choning Sramemissins syne (o) 304000
| Tmebslindma 000 TieoPeBiniwa 340 Ounvaimovetnetos) 3137 (13-11)
Bins Abowe 20 B Above &
ot Tins Absows: o0 4

T e 2

In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time

and Non-Occupancy Period
The following results reflect all 20MHz, 40MHz , 80MHz and 160MHz Channel Bandwidth

operation.

Report no.: 2032034R-RF-US-P0O8V01

Page 133 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China P DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11n40MHz CH106 5530MHz

> o
— =1 — —— Thwahold |
-20
—
E
tw
g
[
0
180 ; - 4
420 +
0 ) 10 1 x ] el
Time |3
Yo 1665 + 8§ T2 T TS (e 200 T M) yheshold 10000 dBm
T N3 -5 T3 24038 = S Slodmdse T Tiengand J00XX I S
Agpeegane Tame hetween 111w 12 Aggregste Tunw hwtwwen T2 8o T1 Chammed . ) 04000
| TmePwlinimd 350 000000 TmoPwfinims yyo Onanrenl vowe e fok) 750 311

Birw Abowe |7 s Above &

Trace (dBm)

Time [3)

Yo 00225 + S 720 S (Me 200 mm) Threshold 10000 © dBm
LURLLIAT S ™2 - s SIcdmive T Yiens and J0 00K S

Agprepane Tame between 1110 12 Aggyegste Tame hwtwwen T2 42 T1 Charmed choatng = ) 410000
| TmePwlindmd 350 000 TmePefinims 340 Oharrva sowe e fok] 540 -1
Bins Abowe 20 Bins Above 1)

Report no.: 2032034R-RF-US-P08V01 Page 134 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China P DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio2
11a CH 60 5300MHz

—r —=" | = — Thwaholg]
-20

_

E

aw

r [BiiEs|

= w0

A0 + + +
0 s 10 1" » 3 0
Time [3)

Y0 0288 + S Y2 10832 5 S (Me 200 2 mm) ™ 4 100005 4B

LLH ok S ™6 -8 SIcdniie T Tiene and 20 00XE: §

Agpeegane Tane hetween 11 % 12 Aggregste Tanm hotwewn T2 to T1 Chamed clealng " ) 304000
(T R i IF e Bt s 40 Ounvalmovetmefet] 8131 (13-11)

Birw Abowe 10 B Above 5

1lac40MHz CH62 5310MHz

e
—r — 1T — T — Thwiholg|
g ©
i w
= [EERE:]
-0 1
e . e
420 + + + +
0 ) 10 L x L] 30
Time (3]
T 0765 + S T2 100 TS (Me 200 5 mS)  yheeshold 100005 dBm
T 8138 <15 T3 15562 - 8 Slodmivie T Yiene end J0 00T §
Agpregane Tame hetween T1 w0 12 Aggpegste Tare bvtwewn T2 62 T1 Charmed cloning o) 30 4000
© Time Per flin dme).  Time Per fin ims. )
o FT T Oounvat oo i) 7424 (13-11)
Bins Aboww 6 Bins Above 5

Report no.: 2032034R-RF-US-P08V01 Page 135/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China P DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH58 5290MHz
DEKRA
Dy Calarti.

0: 1

? — =] — =1 = Thmwihold]

-20
_
E
L
:
T o

pm:mx
120 - - ]
A0 + + +
0 L] 10 1" ~ 23 0
Time |3

Yo 0025 + S Y2 1077% 1S (Me 200 = mm) reshold 100007 dBm
T 0BITS - 5§ ™ 16702 - S SIcdnins T Yiene and 3000 S
Agpregane Tame hetween 11w 12 Aggregste Tunw hwtwwen T2 8o T1 Charmed cloning " ) 04000
| Tmebmlinime 300 TmoPfinime a40. Ounmalmovetmetos] 67 | (13-T1)

Bins Aboww 25 Bas Above &

20
g
t
=
-0 1
i e e b ot
A20 +
0 ) 10 1 » 2 3
Time |3)
™ 07312 +'S Y2 00762 T S (e 200 S MS)  yheeshold 10000 5 dBm
T R176Z < 5 T3 16162 + 8§ SIcdmdse T Yiene end 000K S
Agpeegane Tane hetween 11 % 12 Aggpegste Tane hetwawn T2 t2 T1 Chammed 3 o) 342000
| TmePolindmd 350 000 TmePefinims 340 Ohaneut smowe e dod] 540 r3-11)
Birs Abowe 15 Bins Above @

Report no.: 2032034R-RF-US-P08V01 Page 136 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China P DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S6C Radio3
11a CH 100 5500MHz

Dy F S
e 1: I
o = — T — 11 — 1 —— Thwihold |
-0
— 0
E
2w
E {EERXTT5]]
]
hiiabasd SSE)
480 ,‘ -
420 +
0 : 10 " » 2 »
Time |3)
YO 40038 + S T2 506462 T S (M. 200 = mm) Threshold 10000 © dBm
T1 45482 -5 T 58465 + S SIodmiWe T Tiens end J0 00X S
Agprepane Tine hetween 11w 12 Aggpegpte Tare hotwwen T2t T1 Charmed cloning fox) 2 0000
| TmePmlindmd 350 0000 TmePwinims yy0 Ohenval mowe Bime fonk] G001 (T3-T1)

-20
_
H
<.
r (r3m)
T o

WM&M
490 - 2
420 +
0 [} 10 19 » 2 2
Time (3]
Yo 47175 + 8 T2 ATHE TS (T 200 3 M) Threshold 1000075 dBm
71 47586 - § ™ 5523 «'S SIcknive T Yiene and 30 00K S
Agpregane Tame hetween 11w 12 Aggrepste Tanm hetween T2 to T1 Charmel cloning ) 0 4000
| TmePmlindmd 350 0000000 TmePwfinims yyo Conmelmove inedml] 78S 31
Bina Abow o Bins Above 5

Report no.: 2032034R-RF-US-P08V01 Page 137 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China DE KRA
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11n40MHz CH106 5530MHz

poe Al
—r —r — — Thwihold|
¥
g
s
Z
10 1 b 28 0
Time |3
Yo 0312+ S T2 12800 5 S (M 200 = ms) Threshold 10000 © dBm
T o8 <5 N .S S1cdmive T Yimeand J0 0N S
Agpeegane Tame hetween 111w 12 Aggregste Tunw hwtwwen T2 8o T1 Charmed cloning " ) 04000
| TmeBelindme 300 00 TwePeBinime 340 Counval mowe e fos] 7912 (13-T1)

Bins Aboww 20 Bas Above &

20
g
g 0
= GRS
-0 9
A00 - e e S S i)
A0 . . '
0 B 10 (1) » 2 £l
Time |3)
Yo 07612 + S T2 10000 3 S (M 200 = mm) Threshold 10000 © dBm
LURLLUSSSE T 1635 -8 S1cdmdve T Tiens and 000X
Agpeegane Tane hetween 11 % 12 Aggpegste Tane hetwawn T2 t2 T1 Chammed 3 o) 342000
© Time P lin {me) ~ Timo Per lin s
U — |1 T— Ounvalmovetimefms] 825 (13-11)
Birs Abowe |7 Bins Above o

Report no.: 2032034R-RF-US-P08V01 Page 138 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China P DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radiol
11a CH 100 5500MHz

[—TeyaE —T0 —r — vy — Yhwikolg]
i
o | Ya
20
g
i w
=
-0 1
S I ... I . ]
A20 .
0 L] 10 1 » 2 0
Time |3)
vo [NEEN- s T2 10925 TS (M 200 5 M) hreshoid 00005 dBm
T R3S 'S T 68 -8 SIodmive T Tiens and J0 00K S
Agprepane Tine hetween 11w 12 Aggpegpte Tars hotwan T2t T1 Chamed cloaing ‘i () 342000
| TmePmlindmd 350 00000 TmePwfinims 340 Ownval move e dok] 5475 (13-T1)
Bins Abowe 20 Bans Above o

11ac80MHz CH102 5510MHz

o
) 3 =T =7 = Thwiholg]
g ©
tw
&
-0 1
400 — _—— —_—
430 | +
0 s 10 1 » 3 0
Time |3)
Y9 004 IS T2 107 TS (M 200 T mS) yheeshold 100005 dBm
T Q8075 <'S ™I s Sodmdve T Timeend J00XX S
Agpregane Tame hetween 11w 12 Aggregste Tune hetwewn T2t T1 Charmed clonlng ) 26 6000
© Time Per Bin dme)  Time Per fin it Chorel tve
w o et 825 MmN
Bina Abowe 15 Bans Above 7

Report no.: 2032034R-RF-US-P08V01 Page 139 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China DE KRA
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098
11n40MHz CH106 5530MHz
™~ i
—1 — 17 — 15 —— Thwakold]
T
g
8
i
N t_g@m B ]
10 1" s 23 0
Time |3
™0 -S T2 10175 58 (M 200 5 M) Threshold J0000% dBm

T LBIYS - § ™ 165 <« 8 e T Timgend 00X S
Agpeegane Tame hetween 111w 12 Aggregste Tunw hwtwwen T2 8o T1 Charmed cloning " ) 342000
| Teebmlinimd 300 TmePerlioims 30 Ounvalmove B o] A25  (13-T1)

Bir Abowe 20 Bins Above o

— 15 —— Thwahold]|
¥
g
s
4
-
" » » Rl
Time (3]
O 1173+ S T2 14350 T S (e 200 5 mS)  heeshold 10000 5 dBm
T naEs +§ TS 2085 -8 Slodmdve T Yimgand VOIS
Agpregane Tame hetween 11w 12 Aggpegpte Tare hotwan T2t T1 Chammed " ) 45 8000
| TmePolindmd 350 000 TmePefinims yy0 Onval move e dmd) 540 -1

Bins Aboww 35 Bins Above |2

Report no.: 2032034R-RF-US-P08V01 Page 140/ 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China DE KRA
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

AP460S12C Radio2
11a CH 60 5300MHz

T
4
8
- [[3:15558]
4
10 1" » 2 0
Time [3)
Yo 06M12 + S T2 0823 T S (Ms 200 = ma) Threshold 10000 dBm
T jerasa <15 T8 1530 - S Sl T Time and J00XCT S
Agprepane Tine hetween 11w 12 Aggpegpte Tars hotwan T2t T1 Charmed cloning ‘i fox) 30 4000
o TesRE e N Tsbwleies 360 PR AR s (RN

Bins Abowe 26

B Above &

1lac40MHz CH62 5310MHz

— 1 — —— Thahold]
1
" » kL »n
Time (3]
™05 + S T2 08225 T S (M 200 F MS)  yneesbhold 10000 5 dBm
TU 0022 215 1725 -8 SIcdnlse T Yiens and 30 00X S
Agpregane Tame hetween T1 w0 12 Aggpegste Tare bvtwewn T2 62 T1 Charmed cloning o) 30 4000
© Time Per flin dme).  Time Per fin ims.
[ s— awo. vl move e pos) 750 (13-T1)
Birs Abowe 7 B Above &

Report no.: 2032034R-RF-US-P0O8V01

Page 141 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China DE KRA
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

11ac80MHz CH58 5290MHz

Trace (d8m)

Time |3

Yo 00325 + S T2 00 TS (e 200 5 mS)  yyeesbold 10000 dBm
T 0BBS +'§ 15 10485 <« S Slodmdse T Tiengand J00XX I S

Agpregane Tame hetween 11w 12 Aggregste Tunw hwtwwen T2 8o T1 Charsed ol " ) 304000

| TmePwlinima 350 000000 TmePwlinims 30 Ovanrval mowe B fok) 10 -1
Bins Abowe 10 Bas Above &

20

g

t

"
-0 1
400 . e TR~y
A20 +

0 3 10 19 » 2 E 1
Time |3)

Yo 07012 +' S T2 00CHE T S (Ms 200 = mm) Threshold 10000 © dBm

T [T08w =15 ™62 -8 S1cdmdve T Tiens and 000X

Agpeegane Tane hetween 11 % 12 Aggpegste Tane hetwawn T2 t2 T1 Chammed 3 o) 342000

| TmePolindmd 350 000 TmePefinims 340 Ownnalmove e o) 3512 (13-T1)

Bins Abowe 10 Bins Above

Report no.: 2032034R-RF-US-P08V01 Page 142 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

AP460S12C Radio3
11a CH 100 5500MHz

] — 1T — 17 — 13 —— Thwihold]
4
) 10 1 » E 1
Time |3)
Yo 06038 v § T2 08525 TS (Me 200 mS) yneedhold 10000 7 dBm
T1 00325 <15 T3 1303 - S Sl T Yimeand J00XX S
Agpregane Tame hetween 11w 12 Aggpegpte Tars hotwan T2t T1 Chammed cloaing 26 8000
 temebelindme 300 0 TmePwfinims 40 Ouvalnovenmetat) 73 | 1311
B Above 7
11ac80MHz CH102 5510MHz
Dy
; —r = = — Thwiholg |
o 1Y
20
g ©
i w
-
-0 1
ST S ... -
A20 4 + + +
0 s 10 " » 2 »
Time (3]
Yo 05888 + S T2 08432 7 S (Me 200 ms) Threshold 10000 © dBm
T P0a1Z = S T3 14362 'S Scdnie T Yimeand J00XX S
Agpeegane Tane hetween 11w 12 Aggregste Tune hetwewn T2t T1 Charmed clonlng 30 4000
| teebelindme 350 0 TmePwfinims 340 Ouvalnovennetnll 785 311
Birn Aboww 12 Bins Above &

Report no.: 2032034R-RF-US-P0O8V01

Page 143 /186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

11n40MHz CH106 5530MHz

oo o
)} =TI =N = Thwiholg]
T
g
4
- [z
400 - g._‘;_ﬁﬁ_ﬂiil Ty —_— - - o
A20 t
0 3 10 " ~x 2 0
Time |3)
Yo 12225 + & T2 1AM TS (M 200 S M) ppeesbold 00005 gBm
TS e'§ T3 10508 + S SIodmdve T Tiens end J0 00K S
Agprepme Tame hetween T1 w12 Aggregste Tarw hotwewn T2 82 T1 Chammed cloaing Sramumissns ssne (o) 30 4000
| TmePoBinima 000 0 TmePefinims 30 Ownvalmovetinefod] 7830 (13-T1)
e e &
[—estala — 10 — T — 11 — 13 —— Thwihold]
9 : 3 3
°
20
g
t
B
-8
@
100 S o - - " 4
420 4 : +
0 s 10 1 » 2 )
Time |3)
o 06075 + S T2 Q2000 TS (T1e 200 5 ms) Threshold 10000 © dBm
Tpea ¢S T3 1455 -8 SIcdmive 1 Yieng and J00XCI S
Agprepane Time hetween 1w 12 Aggregste Tunw hotween T2 82 T1 Chamed cloaing Sramuminsdos ssne (o) 304000
| Tmebelinima 300 000 TmePwBinims 30 Oneaimove tine fok] 755 31
Test Item Limit Results
Channel Move Time 10s Pass

Channel Closing Transmission Time

200ms + an aggregate of 60ms over
remaining 10 second period.

Pass

Report no.: 2032034R-RF-US-P0O8V01

Page 144 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

ii. Non-Occupancy Period

30 Minute Non-Occupancy Period
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8.4 Statistical Performance Check

A U-NII device operating as a Client Device associates with the UUT (Master) at 5500 MHz&5510MHz.
Stream the MPEG test file from the Master Device to the Client Device on the selected Channel for the
entire period of the test. The device can also utilize a test mode to demonstrate when detection occurs
to prevent the need to reset the device between trial runs.
The Radar Waveform generator sends the individual waveform for each of radar type 1~6 with a level

equal to the DFS detection threshold level + 1dB (-63dBm).

The following results reflect both 20 MHz, 40 MHz, 80MHz and 160MHz Channel Bandwidth

operation.

AP460S6C Radiol

Detection Frequency
Radar type 5500 MHz 5510 MHz 5530 MHz 5570 MHz
Typel 86.67% 90% 86.67% 80%
Type2 86.67% 86.67% 80% 90%
Type3 80% 80% 86.67% 80%
Type4d 90% 86.67% 90% 80%
w 87.50% 85.84% 85.84% 82.50%
Type5 82.76% 86.67% 82.76% 90%
Type6 90% 89.66% 90% 90%
AP460S6C Radio?2
Detection Frequency
Radar type 5300 MHz 5310 MHz 5290 MHz 5250 MHz
Typel 100% 90% 90% 90%
Type2 90% 100% 90% 90%
Type3 90% 90% 90% 90%
Typed 90% 100% 90% 100%
Rl+ Puzz R3+R4 92.50% 95.00% 90.00% 92.50%
Type5 90% 90% 90% 90%
Type6 90% 90% 90% 90%
AP460S6C Radio3
Detection Frequency
Radar type 5500 MHz 5510 MHz 5530 MHz 5570 MHz
Typel 90% 90% 90% 90%
Type2 90% 90% 90% 90%
Type3 90% 90% 90% 100%
Type4 90% 90% 90% 90%
w 90.00% 90.00% 90.00% 92.50%
Type5 86.67% 90% 82.76% 90%
Type6 90% 90% 90% 90%
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AP460S12C Radiol

Detection Frequency
Radar type 5500 MHz 5510 MHz 5530 MHz 5570 MHz
Typel 90% 90% 90% 90%
Type2 90% 90% 90% 90%
Type3 90% 90% 86.67% 90%
Type4 90% 86.67% 90% 86.67%
w 90.00% 89.17% 89.17% 89.17%
Typeb 86.67% 90% 86.67% 90%
Type6 93.33% 90% 93.33% 90%
AP460S12C Radio2
Detection Frequency
Radar type 5300 MHz 5310 MHz 5290 MHz 5250 MHz
Typel 86.87% 90% 90% 90%
Type2 90% 100% 100% 90%
Type3 90% 100% 90% 100%
Type4 90% 100% 90% 100%
Rl+ Puzz R3+R4 89 2204 97.50% 92.50% 95.00%
Typeb 90% 90% 93.33% 93.33%
Type6 93.33% 90% 90% 90%
AP460S12C Radio3
Detection Frequency
Radar type 5500 MHz 5510 MHz 5530 MHz 5570 MHz
Typel 03.33% 90% 90% 90%
Type2 90% 90% 93.33% 100%
Type3 90% 93.33% 90% 100%
Type4 90% 90% 90% 90%
w 90.83% 90.83% 90.83% 95.00%
Typeb 90% 93.33% 90% 90%
Type6 90% 90% 93.33% 90%
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The worst case of Statistical Perfformance Check:

AP460S6C Radiol
11a CH100 5500MHz
Type 1 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5500 1 938.0 57 53466.0 1

2 5501 1 698.0 76 53048.0 1

3 5502 1 618.0 86 53148.0 1

4 5503 1 538.0 99 53262.0 1

5 5504 1 878.0 61 53558.0 1

6 5505 1 3066.0 18 55188.0 1

7 5506 1 638.0 83 52954.0 1

8 5507 1 918.0 58 53244.0 1

9 5508 1 838.0 63 52794.0 1

10 5509 1 858.0 62 53196.0 1

11 5490 1 798.0 67 53466.0 1

12 5492 1 718.0 74 53132.0 1

13 5493 1 578.0 92 53176.0 1

14 5494 1 598.0 89 53222.0 1

15 5495 1 558.0 95 53010.0

16 5496 1 2536.0 21 53256.0 1

17 5497 1 966.0 55 53130.0 1

18 5498 1 827.0 64 52928.0

19 5499 1 2501.0 22 55022.0

20 5500 1 2595.0 21 54495.0 1

21 5501 1 1114.0 48 53472.0 1

22 5502 1 1302.0 41 53382.0 1

23 5503 1 3045.0 18 54810.0

24 5504 1 1624.0 33 53592.0 1

25 5505 1 2878.0 19 54682.0 1

26 5506 1 1027.0 52 53404.0 1

27 5507 1 2485.0 22 54670.0 1

28 5508 1 1600.0 33 52800.0 1

29 5509 1 1172.0 46 53912.0 1

30 5500 1 1177.0 45 52965.0 1

Detection Percentage 86.67% (>60%)
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D DEKRA

Type 2 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5500 3.2 179.0 26 4654.0 1

2 5501 1.1 207.0 23 4761.0 1

3 5502 2.1 230.0 24 5520.0 1

4 5503 4.8 200.0 29 5800.0 1

5 5504 3.9 214.0 28 5992.0 1

6 5505 2.9 222.0 26 5772.0

7 5506 3.2 204.0 26 5304.0 1

8 5507 2.5 192.0 25 4800.0 1

9 5508 3.1 164.0 26 4264.0 1

10 5509 1.2 156.0 23 3588.0 1

11 5490 3.9 210.0 27 5670.0 1

12 5492 4.6 201.0 29 5829.0 1

13 5493 3.2 162.0 26 4212.0 1

14 5494 2.2 197.0 25 4925.0 1

15 5495 4.5 163.0 29 4727.0

16 5496 3.0 203.0 26 5278.0 1

17 5497 5.0 168.0 29 4872.0 1

18 5498 24 217.0 25 5425.0 1

19 5499 2.9 191.0 26 4966.0 1

20 5500 2.3 166.0 25 4150.0

21 5501 3.7 150.0 27 4050.0 1

22 5502 2.2 176.0 25 4400.0 1

23 5503 4.9 195.0 29 5655.0 1

24 5504 2.9 202.0 26 5252.0 1

25 5505 25 178.0 25 4450.0 1

26 5506 11 206.0 23 4738.0 1

27 5507 3.8 155.0 27 4185.0 1

28 5508 4.7 157.0 29 4553.0 1

29 5509 2.4 224.0 25 5600.0 1

30 5500 4.2 159.0 28 4452.0 1

Detection Percentage 86.67% (>60%)
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D DEKRA

Type 3 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5500 8.2 355.0 17 6035.0 1

2 5501 6.1 487.0 16 7792.0 1

3 5502 7.1 344.0 16 5504.0

4 5503 9.8 288.0 18 5184.0 1

5 5504 8.9 230.0 18 4140.0 1

6 5505 7.9 432.0 17 7344.0 1

7 5506 8.2 207.0 17 3519.0 1

8 5507 7.5 443.0 17 7531.0

9 5508 8.1 439.0 17 7463.0 1

10 5509 6.2 223.0 16 3568.0 1

11 5490 8.9 208.0 18 3744.0 1

12 5492 9.6 463.0 18 8334.0 1

13 5493 8.2 441.0 17 7497.0 1

14 5494 7.2 323.0 16 5168.0 1

15 5495 9.5 297.0 18 5346.0 1

16 5496 8.0 412.0 17 7004.0 1

17 5497 10.0 324.0 18 5832.0

18 5498 7.4 271.0 17 4607.0 1

19 5499 7.9 349.0 17 5933.0 1

20 5500 7.3 409.0 16 6544.0 1

21 5501 8.7 373.0 18 6714.0

22 5502 7.2 254.0 16 4064.0 1

23 5503 9.9 274.0 18 4932.0

24 5504 7.9 278.0 17 4726.0 1

25 5505 7.5 317.0 17 5389.0

26 5506 6.1 260.0 16 4160.0 1

27 5507 8.8 211.0 18 3798.0 1

28 5508 9.7 272.0 18 4896.0

29 5509 7.4 264.0 17 4488.0 1

30 5500 9.2 284.0 18 5112.0 1

Detection Percentage 80% (>60%)
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D DEKRA

Type 4 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5500 16.0 355.0 14 4970.0 1

2 5501 11.3 487.0 12 5844.0 1

3 5502 13.5 344.0 13 4472.0 1

4 5503 19.4 288.0 16 4608.0 1

5 5504 17.5 230.0 15 3450.0 1

6 5505 15.3 432.0 14 6048.0 1

7 5506 15.9 207.0 14 2898.0 1

8 5507 14.3 443.0 13 5759.0 1

9 5508 15.8 439.0 14 6146.0 1

10 5509 11.5 223.0 12 2676.0 1

11 5490 17.4 208.0 15 3120.0 1

12 5492 19.0 463.0 16 7408.0

13 5493 16.0 441.0 14 6174.0 1

14 5494 13.8 323.0 13 4199.0 1

15 5495 18.9 297.0 16 4752.0 1

16 5496 15.5 412.0 14 5768.0 1

17 5497 19.9 324.0 16 5184.0 1

18 5498 141 271.0 13 3523.0 1

19 5499 15.2 349.0 14 4886.0 1

20 5500 13.8 409.0 13 5317.0 1

21 5501 17.1 373.0 15 5595.0 1

22 5502 13.8 254.0 13 3302.0 1

23 5503 19.8 274.0 16 4384.0 1

24 5504 15.3 278.0 14 3892.0 1

25 5505 14.5 317.0 13 4121.0 1

26 5506 11.3 260.0 12 3120.0 1

27 5507 17.3 211.0 15 3165.0

28 5508 19.2 272.0 16 4352.0 1

29 5509 14.2 264.0 13 3432.0

30 5500 18.2 284.0 15 4260.0 1

Detection Percentage 90% (>60%)
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In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: Fel*Fi 2; Rid+ P4 = (86.67%+86.67%+80%+90%)/4 = 90% (>85.84%)
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D DEKRA

Type 5 Radar Statistical Performance

Trial Center Number of Burst Waveform 1=Detection
Number Frequency(Ghz) Bursts Period(s) Length(s) Blank=No
Detection

1 5.500000000 15 0.8000000 12.0000000 1
2 5.500000000 8 1.5000000 12.0000000 1
3 5.500000000 11 1.0909091 12.0000000

4 5.500000000 20 0.6000000 12.0000000 1
5 5.500000000 17 0.7058824 12.0000000 1
6 5.500000000 14 0.8571429 12.0000000 1
7 5.500000000 15 0.8000000 12.0000000 1
8 5.500000000 12 1.0000000 12.0000000 1
9 5.500000000 14 0.8571429 12.0000000

10 5.500000000 8 1.5000000 12.0000000 1
11 5.496400000 17 0.7058824 12.0000000 1
12 5.497600000 19 0.6315789 12.0000000 1
13 5.495200000 15 0.8000000 12.0000000 1
14 5.494000000 12 1.0000000 12.0000000 1
15 5.497200000 19 0.6315789 12.0000000 1
16 5.494800000 14 0.8571429 12.0000000 1
17 5.498000000 20 0.6000000 12.0000000 1
18 5.494000000 12 1.0000000 12.0000000 1
19 5.494800000 14 0.8571429 12.0000000 1
20 5.494000000 12 1.0000000 12.0000000

21 5.504000000 16 0.7500000 12.0000000 1
22 5.506400000 12 1.0000000 12.0000000 1
23 5.502000000 20 0.6000000 12.0000000 1
24 5.505200000 14 0.8571429 12.0000000 1
25 5.505600000 13 0.9230769 12.0000000 1
26 5.508000000 8 1.5000000 12.0000000 1
27 5.503600000 17 0.7058824 12.0000000

28 5.502400000 19 0.6315789 12.0000000 1
29 5.506000000 12 1.0000000 12.0000000

30 5.503200000 18 0.6666667 12.0000000 1

Detection Percentage 82.76%
(>80%)
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D DEKRA

Type 6 Radar Statistical Performance

Trial Pulse PRI Pulse | Hopping Hopping Visible 1=Detection
Number | Width (us) per Rate Sequence Frequency | Blank=No
(us) Hop (kHz) Length Number Detection
(ms)

1 1.0 333.3 9 0.3333 300.0000000 4 1
2 1.0 333.3 9 0.3333 300.0000000 1 1
3 1.0 333.3 9 0.3333 300.0000000 3 1
4 1.0 333.3 9 0.3333 300.0000000 5

5 1.0 333.3 9 0.3333 300.0000000 4 1
6 1.0 333.3 9 0.3333 300.0000000 3 1
7 1.0 333.3 9 0.3333 300.0000000 5 1
8 1.0 333.3 9 0.3333 300.0000000 5 1
9 1.0 333.3 9 0.3333 300.0000000 6 1
10 1.0 333.3 9 0.3333 300.0000000 1 1
11 1.0 333.3 9 0.3333 300.0000000 5 1
12 1.0 333.3 9 0.3333 300.0000000 6

13 1.0 333.3 9 0.3333 300.0000000 4 1
14 1.0 333.3 9 0.3333 300.0000000 6 1
15 1.0 333.3 9 0.3333 300.0000000 5 1
16 1.0 333.3 9 0.3333 300.0000000 5 1
17 1.0 333.3 9 0.3333 300.0000000 5 1
18 1.0 333.3 9 0.3333 300.0000000 3 1
19 1.0 333.3 9 0.3333 300.0000000 3 1
20 1.0 333.3 9 0.3333 300.0000000 3 1
21 1.0 333.3 9 0.3333 300.0000000 5 1
22 1.0 333.3 9 0.3333 300.0000000 6 1
23 1.0 333.3 9 0.3333 300.0000000 5 1
24 1.0 333.3 9 0.3333 300.0000000 4 1
25 1.0 333.3 9 0.3333 300.0000000 3 1
26 1.0 333.3 9 0.3333 300.0000000 5 1
27 1.0 333.3 9 0.3333 300.0000000 3

28 1.0 333.3 9 0.3333 300.0000000 5 1
29 1.0 333.3 9 0.3333 300.0000000 6 1
30 1.0 333.3 9 0.3333 300.0000000 6

Detection Percentage 90.0%
(>70%)
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D DEKRA

11n40 CH102 5510MHz
Type 1 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5496 1.0 938.0 57 53466.0 1

2 5497 1.0 698.0 76 53048.0 1

3 5498 1.0 618.0 86 53148.0

4 5499 1.0 538.0 99 53262.0 1

5 5500 1.0 878.0 61 53558.0 1

6 5501 1.0 3066.0 18 55188.0 1

7 5502 1.0 638.0 83 52954.0 1

8 5503 1.0 918.0 58 53244.0 1

9 5504 1.0 838.0 63 52794.0 1

10 5505 1.0 858.0 62 53196.0 1

11 5506 1.0 798.0 67 53466.0 1

12 5507 1.0 718.0 74 53132.0 1

13 5508 1.0 578.0 92 53176.0 1

14 5509 1.0 598.0 89 53222.0 1

15 5510 1.0 558.0 95 53010.0 1

16 5511 1.0 2536.0 21 53256.0 1

17 5512 1.0 966.0 55 53130.0 1

18 5513 1.0 827.0 64 52928.0 1

19 5514 1.0 2501.0 22 55022.0 1

20 5515 1.0 2595.0 21 54495.0 1

21 5516 1.0 1114.0 48 53472.0 1

22 5517 1.0 1302.0 41 53382.0 1

23 5518 1.0 3045.0 18 54810.0 1

24 5519 1.0 1624.0 33 53592.0 1

25 5520 1.0 2878.0 19 54682.0 1

26 5521 1.0 1027.0 52 53404.0 1

27 5522 1.0 2485.0 22 54670.0

28 5523 1.0 1600.0 33 52800.0

29 5524 1.0 1172.0 46 53912.0 1

30 5525 1.0 1177.0 45 52965.0 1

Detection Percentage 90% (>60%)
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D DEKRA

Type 2 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5496 3.2 179.0 26 4654.0 1

2 5497 1.1 207.0 23 4761.0 1

3 5498 2.1 230.0 24 5520.0

4 5499 4.8 200.0 29 5800.0 1

5 5500 3.9 214.0 28 5992.0 1

6 5501 2.9 222.0 26 5772.0 1

7 5502 3.2 204.0 26 5304.0 1

8 5503 25 192.0 25 4800.0 1

9 5504 3.1 164.0 26 4264.0 1
10 5505 1.2 156.0 23 3588.0 1

11 5506 3.9 210.0 27 5670.0 1

12 5507 4.6 201.0 29 5829.0 1
13 5508 3.2 162.0 26 4212.0 1
14 5509 2.2 197.0 25 4925.0

15 5510 4.5 163.0 29 4727.0 1
16 5511 3.0 203.0 26 5278.0 1

17 5512 5.0 168.0 29 4872.0 1
18 5513 24 217.0 25 5425.0 1
19 5514 2.9 191.0 26 4966.0 1
20 5515 2.3 166.0 25 4150.0 1
21 5516 3.7 150.0 27 4050.0 1
22 5517 2.2 176.0 25 4400.0 1
23 5518 4.9 195.0 29 5655.0

24 5519 2.9 202.0 26 5252.0 1
25 5520 25 178.0 25 4450.0 1
26 5521 11 206.0 23 4738.0

27 5522 3.8 155.0 27 4185.0 1
28 5523 4.7 157.0 29 4553.0 1
29 5524 2.4 224.0 25 5600.0 1
30 5525 4.2 159.0 28 4452.0 1

Detection Percentage 86.67%
(>60%)
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D DEKRA

Type 3 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5496 8.2 355.0 17 6035.0 1

2 5497 6.1 487.0 16 7792.0

3 5498 7.1 344.0 16 5504.0 1

4 5499 9.8 288.0 18 5184.0

5 5500 8.9 230.0 18 4140.0 1

6 5501 7.9 432.0 17 7344.0 1

7 5502 8.2 207.0 17 3519.0 1

8 5503 7.5 443.0 17 7531.0 1

9 5504 8.1 439.0 17 7463.0 1

10 5505 6.2 223.0 16 3568.0 1

11 5506 8.9 208.0 18 3744.0

12 5507 9.6 463.0 18 8334.0 1

13 5508 8.2 441.0 17 7497.0 1

14 5509 7.2 323.0 16 5168.0 1

15 5510 9.5 297.0 18 5346.0 1

16 5511 8.0 412.0 17 7004.0 1

17 5512 10.0 324.0 18 5832.0

18 5513 7.4 271.0 17 4607.0

19 5514 7.9 349.0 17 5933.0 1

20 5515 7.3 409.0 16 6544.0 1

21 5516 8.7 373.0 18 6714.0 1

22 5517 7.2 254.0 16 4064.0

23 5518 9.9 274.0 18 4932.0 1

24 5519 7.9 278.0 17 4726.0 1

25 5520 7.5 317.0 17 5389.0 1

26 5521 6.1 260.0 16 4160.0 1

27 5522 8.8 211.0 18 3798.0

28 5523 9.7 272.0 18 4896.0 1

29 5524 7.4 264.0 17 4488.0 1

30 5525 9.2 284.0 18 5112.0 1

Detection Percentage 80% (>60%)
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D DEKRA

Type 4 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5496 16.0 355.0 14 4970.0 1

2 5497 11.3 487.0 12 5844.0 1

3 5498 13.5 344.0 13 4472.0 1

4 5499 19.4 288.0 16 4608.0 1

5 5500 17.5 230.0 15 3450.0 1

6 5501 15.3 432.0 14 6048.0 1

7 5502 15.9 207.0 14 2898.0 1

8 5503 14.3 443.0 13 5759.0 1

9 5504 15.8 439.0 14 6146.0 1
10 5505 11.5 223.0 12 2676.0 1

11 5506 17.4 208.0 15 3120.0 1

12 5507 19.0 463.0 16 7408.0 1
13 5508 16.0 441.0 14 6174.0 1
14 5509 13.8 323.0 13 4199.0

15 5510 18.9 297.0 16 4752.0 1
16 5511 15.5 412.0 14 5768.0 1

17 5512 19.9 324.0 16 5184.0 1
18 5513 14.1 271.0 13 3523.0 1
19 5514 15.2 349.0 14 4886.0 1
20 5515 13.8 409.0 13 5317.0 1
21 5516 17.1 373.0 15 5595.0

22 5517 13.8 254.0 13 3302.0 1
23 5518 19.8 274.0 16 4384.0

24 5519 15.3 278.0 14 3892.0

25 5520 14.5 317.0 13 4121.0

26 5521 11.3 260.0 12 3120.0 1
27 5522 17.3 211.0 15 3165.0 1
28 5523 19.2 272.0 16 4352.0

29 5524 14.2 264.0 13 3432.0 1
30 5525 18.2 284.0 15 4260.0 1

Detection Percentage 86.67%
(>60%)
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In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: Fel*Fi 2; RaS+ P4 = (9096+86.67%+80%+86.67%)/4 = 85.84% (>80%)
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D DEKRA

Type 5 Radar Statistical Performance

Trial Center Number Burst Waveform 1=Detection
Number Frequency(Ghz) | of Bursts Period(s) Length(s) Blank=No
Detection

1 5.510000000 15 0.8000000 12.0000000 1
2 5.510000000 8 1.5000000 12.0000000 1
3 5.510000000 11 1.0909091 12.0000000 1
4 5.510000000 20 0.6000000 12.0000000 1
5 5.510000000 17 0.7058824 12.0000000 1
6 5.510000000 14 0.8571429 12.0000000

7 5.510000000 15 0.8000000 12.0000000 1
8 5.510000000 12 1.0000000 12.0000000 1
9 5.510000000 14 0.8571429 12.0000000 1
10 5.510000000 8 1.5000000 12.0000000 1
11 5.496400000 17 0.7058824 12.0000000 1
12 5.497600000 19 0.6315789 12.0000000 1
13 5.495200000 15 0.8000000 12.0000000 1
14 5.494000000 12 1.0000000 12.0000000 1
15 5.497200000 19 0.6315789 12.0000000

16 5.494800000 14 0.8571429 12.0000000 1
17 5.498000000 20 0.6000000 12.0000000 1
18 5.494000000 12 1.0000000 12.0000000 1
19 5.494800000 14 0.8571429 12.0000000

20 5.494000000 12 1.0000000 12.0000000 1
21 5.524000000 16 0.7500000 12.0000000 1
22 5.526400000 12 1.0000000 12.0000000 1
23 5.522000000 20 0.6000000 12.0000000 1
24 5.525200000 14 0.8571429 12.0000000 1
25 5.525600000 13 0.9230769 12.0000000 1
26 5.528000000 8 1.5000000 12.0000000

27 5.523600000 17 0.7058824 12.0000000 1
28 5.522400000 19 0.6315789 12.0000000 1
29 5.526000000 12 1.0000000 12.0000000 1
30 5.523200000 18 0.6666667 12.0000000 1

Detection Percentage 86.67%
(>80%)
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D DEKRA

Type 6 Radar Statistical Performance

Trial Pulse PRI Pulse Hopping Hopping Visible | 1=Detection
Numbe | Width (us) per Rate Sequence Frequenc | Blank=No
r (us) Hop (kHz) Length y Detection
(ms) Number

1 1.0 333.3 9 0.3333 300.0000000 4

2 1.0 333.3 9 0.3333 300.0000000 1 1
3 1.0 333.3 9 0.3333 300.0000000 3 1
4 1.0 333.3 9 0.3333 300.0000000 5 1
5 1.0 333.3 9 0.3333 300.0000000 4 1
6 1.0 333.3 9 0.3333 300.0000000 3 1
7 1.0 333.3 9 0.3333 300.0000000 5

8 1.0 333.3 9 0.3333 300.0000000 5 1
9 1.0 333.3 9 0.3333 300.0000000 6 1
10 1.0 333.3 9 0.3333 300.0000000 1 1
11 1.0 333.3 9 0.3333 300.0000000 5 1
12 1.0 333.3 9 0.3333 300.0000000 6 1
13 1.0 333.3 9 0.3333 300.0000000 4 1
14 1.0 333.3 9 0.3333 300.0000000 6 1
15 1.0 333.3 9 0.3333 300.0000000 5 1
16 1.0 333.3 9 0.3333 300.0000000 5 1
17 1.0 333.3 9 0.3333 300.0000000 5 1
18 1.0 333.3 9 0.3333 300.0000000 3 1
19 1.0 333.3 9 0.3333 300.0000000 3 1
20 1.0 333.3 9 0.3333 300.0000000 3 1
21 1.0 333.3 9 0.3333 300.0000000 5 1
22 1.0 333.3 9 0.3333 300.0000000 6 1
23 1.0 333.3 9 0.3333 300.0000000 5 1
24 1.0 333.3 9 0.3333 300.0000000 4 1
25 1.0 333.3 9 0.3333 300.0000000 3 1
26 1.0 333.3 9 0.3333 300.0000000 5 1
27 1.0 333.3 9 0.3333 300.0000000 3 1
28 1.0 333.3 9 0.3333 300.0000000 5

29 1.0 333.3 9 0.3333 300.0000000 6 1
30 1.0 333.3 9 0.3333 300.0000000 6 1

Detection Percentage 89.66%
(>70%)
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D DEKRA

11ac80 CH106 5530MHz

Type 1 Radar Statistical Performance

Trial Freq(MHz) | Pulse | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe Width urst Length(us) Blank=No

r (us) Detection
1 5516 1 938.0 57 53466.0 1

2 5517 1 698.0 76 53048.0 1

3 5518 1 618.0 86 53148.0 1

4 5519 1 538.0 99 53262.0 1

5 5520 1 878.0 61 53558.0 1

6 5521 1 3066.0 18 55188.0 1

7 5522 1 638.0 83 52954.0 1

8 5523 1 918.0 58 53244.0 1

9 5524 1 838.0 63 52794.0 1

10 5525 1 858.0 62 53196.0 1

11 5526 1 798.0 67 53466.0

12 5527 1 718.0 74 53132.0 1

13 5528 1 578.0 92 53176.0 1

14 5529 1 598.0 89 53222.0 1

15 5530 1 558.0 95 53010.0 1

16 5531 1 2536.0 21 53256.0 1

17 5532 1 966.0 55 53130.0

18 5533 1 827.0 64 52928.0 1

19 5534 1 2501.0 22 55022.0 1

20 5535 1 2595.0 21 54495.0 1

21 5536 1 1114.0 48 53472.0 1

22 5537 1 1302.0 41 53382.0 1

23 5538 1 3045.0 18 54810.0 1

24 5539 1 1624.0 33 53592.0

25 5540 1 2878.0 19 54682.0 1

26 5541 1 1027.0 52 53404.0 1

27 5542 1 2485.0 22 54670.0 1

28 5543 1 1600.0 33 52800.0 1

29 5544 1 1172.0 46 53912.0
30 5545 1 1177.0 45 52965.0 1

Detection Percentage 86.67% (>60%)
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D DEKRA

Type 2 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5516 3.2 179.0 26 4654.0 1

2 5517 1.1 207.0 23 4761.0 1

3 5518 2.1 230.0 24 5520.0 1

4 5519 4.8 200.0 29 5800.0 1

5 5520 3.9 214.0 28 5992.0 1

6 5521 2.9 222.0 26 5772.0 1

7 5522 3.2 204.0 26 5304.0 1

8 5523 25 192.0 25 4800.0 1

9 5524 3.1 164.0 26 4264.0 1

10 5525 1.2 156.0 23 3588.0 1

11 5526 3.9 210.0 27 5670.0 1

12 5527 4.6 201.0 29 5829.0 1

13 5528 3.2 162.0 26 4212.0 1

14 5529 2.2 197.0 25 4925.0 1

15 5530 4.5 163.0 29 4727.0 1

16 5531 3.0 203.0 26 5278.0

17 5532 5.0 168.0 29 4872.0 1

18 5533 2.4 217.0 25 5425.0 1

19 5534 2.9 191.0 26 4966.0

20 5535 2.3 166.0 25 4150.0 1

21 5536 3.7 150.0 27 4050.0 1

22 5537 2.2 176.0 25 4400.0 1

23 5538 4.9 195.0 29 5655.0

24 5539 2.9 202.0 26 5252.0 1

25 5540 25 178.0 25 4450.0

26 5541 11 206.0 23 4738.0

27 5542 3.8 155.0 27 4185.0 1

28 5543 4.7 157.0 29 4553.0 1

29 5544 2.4 224.0 25 5600.0

30 5545 4.2 159.0 28 4452.0 1

Detection Percentage 80% (>60%)

Report no.: 2032034R-RF-US-P08V01

Page 174 / 186



DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Type 3 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5516 8.2 355.0 17 6035.0 1

2 5517 6.1 487.0 16 7792.0 1

3 5518 7.1 344.0 16 5504.0 1

4 5519 9.8 288.0 18 5184.0 1

5 5520 8.9 230.0 18 4140.0 1

6 5521 7.9 432.0 17 7344.0 1

7 5522 8.2 207.0 17 3519.0

8 5523 7.5 443.0 17 7531.0 1

9 5524 8.1 439.0 17 7463.0 1
10 5525 6.2 223.0 16 3568.0 1

11 5526 8.9 208.0 18 3744.0 1

12 5527 9.6 463.0 18 8334.0 1
13 5528 8.2 441.0 17 7497.0 1
14 5529 7.2 323.0 16 5168.0 1
15 5530 9.5 297.0 18 5346.0 1
16 5531 8.0 412.0 17 7004.0 1

17 5532 10.0 324.0 18 5832.0 1
18 5533 7.4 271.0 17 4607.0 1
19 5534 7.9 349.0 17 5933.0 1
20 5535 7.3 409.0 16 6544.0 1
21 5536 8.7 373.0 18 6714.0

22 5537 7.2 254.0 16 4064.0 1
23 5538 9.9 274.0 18 4932.0 1
24 5539 7.9 278.0 17 4726.0 1
25 5540 7.5 317.0 17 5389.0 1
26 5541 6.1 260.0 16 4160.0

27 5542 8.8 211.0 18 3798.0 1
28 5543 9.7 272.0 18 4896.0

29 5544 7.4 264.0 17 4488.0 1
30 5545 9.2 284.0 18 5112.0 1

Detection Percentage 86.67%
(>60%)
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D DEKRA

Type 4 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5516 16.0 355.0 14 4970.0 1

2 5517 11.3 487.0 12 5844.0 1

3 5518 13.5 344.0 13 4472.0 1

4 5519 19.4 288.0 16 4608.0 1

5 5520 17.5 230.0 15 3450.0 1

6 5521 15.3 432.0 14 6048.0 1

7 5522 15.9 207.0 14 2898.0 1

8 5523 14.3 443.0 13 5759.0 1

9 5524 15.8 439.0 14 6146.0 1

10 5525 11.5 223.0 12 2676.0 1

11 5526 17.4 208.0 15 3120.0 1

12 5527 19.0 463.0 16 7408.0

13 5528 16.0 441.0 14 6174.0 1

14 5529 13.8 323.0 13 4199.0 1

15 5530 18.9 297.0 16 4752.0 1

16 5531 15.5 412.0 14 5768.0 1

17 5532 19.9 324.0 16 5184.0 1

18 5533 14.1 271.0 13 3523.0 1

19 5534 15.2 349.0 14 4886.0 1

20 5535 13.8 409.0 13 5317.0 1

21 5536 17.1 373.0 15 5595.0 1

22 5537 13.8 254.0 13 3302.0 1

23 5538 19.8 274.0 16 4384.0

24 5539 15.3 278.0 14 3892.0 1

25 5540 14.5 317.0 13 4121.0 1

26 5541 11.3 260.0 12 3120.0 1

27 5542 17.3 211.0 15 3165.0 1

28 5543 19.2 272.0 16 4352.0 1

29 5544 14.2 264.0 13 3432.0 1

30 5545 18.2 284.0 15 4260.0

Detection Percentage 90% (>60%)
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In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: Pal*Fy 2; Fi3+ P4 = (86.67%+80%+86.67%+90%)/4 = 85.84% (>80%)
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D DEKRA

Type 5 Radar Statistical Performance

Trial Center Number of Burst Waveform | 1=Detection
Number Frequency(Ghz) Bursts Period(s) Length(s) Blank=No
Detection

1 5.530000000 15 0.8000000 12.0000000 1
2 5.530000000 8 1.5000000 12.0000000

3 5.530000000 11 1.0909091 12.0000000 1
4 5.530000000 20 0.6000000 12.0000000 1
5 5.530000000 17 0.7058824 12.0000000 1
6 5.530000000 14 0.8571429 12.0000000 1
7 5.530000000 15 0.8000000 12.0000000 1
8 5.530000000 12 1.0000000 12.0000000 1
9 5.530000000 14 0.8571429 12.0000000 1
10 5.530000000 8 1.5000000 12.0000000 1
11 5.496400000 17 0.7058824 12.0000000 1
12 5.497600000 19 0.6315789 12.0000000

13 5.495200000 15 0.8000000 12.0000000 1
14 5.494000000 12 1.0000000 12.0000000 1
15 5.497200000 19 0.6315789 12.0000000 1
16 5.494800000 14 0.8571429 12.0000000 1
17 5.498000000 20 0.6000000 12.0000000 1
18 5.494000000 12 1.0000000 12.0000000 1
19 5.494800000 14 0.8571429 12.0000000 1
20 5.494000000 12 1.0000000 12.0000000 1
21 5.564000000 16 0.7500000 12.0000000

22 5.566400000 12 1.0000000 12.0000000 1
23 5.562000000 20 0.6000000 12.0000000 1
24 5.565200000 14 0.8571429 12.0000000 1
25 5.565600000 13 0.9230769 12.0000000 1
26 5.568000000 8 1.5000000 12.0000000 1
27 5.563600000 17 0.7058824 12.0000000

28 5.562400000 19 0.6315789 12.0000000 1
29 5.566000000 12 1.0000000 12.0000000

30 5.563200000 18 0.6666667 12.0000000 1

Detection Percentage 82.76%
(>80%)
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D DEKRA

Type 6 Radar Statistical Performance

Trial Pulse PRI Pulse | Hopping Hopping Visible 1=Detection
Number | Width (us) per Rate Sequence Frequency Blank=No
(us) Hop (kHz) Length(ms) Number Detection

1 1.0 333.3 9 0.3333 300.0000000 4 1
2 1.0 333.3 9 0.3333 300.0000000 1 1
3 1.0 333.3 9 0.3333 300.0000000 3 1
4 1.0 333.3 9 0.3333 300.0000000 5 1
5 1.0 333.3 9 0.3333 300.0000000 4 1
6 1.0 333.3 9 0.3333 300.0000000 3 1
7 1.0 333.3 9 0.3333 300.0000000 5 1
8 1.0 333.3 9 0.3333 300.0000000 5 1
9 1.0 333.3 9 0.3333 300.0000000 6

10 1.0 333.3 9 0.3333 300.0000000 1 1
11 1.0 333.3 9 0.3333 300.0000000 5 1
12 1.0 333.3 9 0.3333 300.0000000 6 1
13 1.0 333.3 9 0.3333 300.0000000 4 1
14 1.0 333.3 9 0.3333 300.0000000 6

15 1.0 333.3 9 0.3333 300.0000000 5 1
16 1.0 333.3 9 0.3333 300.0000000 5 1
17 1.0 333.3 9 0.3333 300.0000000 5 1
18 1.0 333.3 9 0.3333 300.0000000 3 1
19 1.0 333.3 9 0.3333 300.0000000 3 1
20 1.0 333.3 9 0.3333 300.0000000 3

21 1.0 333.3 9 0.3333 300.0000000 5 1
22 1.0 333.3 9 0.3333 300.0000000 6 1
23 1.0 333.3 9 0.3333 300.0000000 5 1
24 1.0 333.3 9 0.3333 300.0000000 4 1
25 1.0 333.3 9 0.3333 300.0000000 3 1
26 1.0 333.3 9 0.3333 300.0000000 5 1
27 1.0 333.3 9 0.3333 300.0000000 3 1
28 1.0 333.3 9 0.3333 300.0000000 5 1
29 1.0 333.3 9 0.3333 300.0000000 6 1
30 1.0 333.3 9 0.3333 300.0000000 6 1

Detection Percentage 90.00%
(>70%)

Report no.: 2032034R-RF-US-P08V01

Page 179 /186




DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

11ax160 CH114 5570MHz

Type 1 Radar Statistical Performance

Trial Freq(MHz) | Pulse | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe Width urst Length(us) Blank=No

r (us) Detection
1 5542 1 938.0 57 53466.0 1

2 5544 1 698.0 76 53048.0

3 5546 1 618.0 86 53148.0 1

4 5548 1 538.0 99 53262.0

5 5550 1 878.0 61 53558.0 1

6 5552 1 3066.0 18 55188.0

7 5554 1 638.0 83 52954.0 1

8 5556 1 918.0 58 53244.0

9 5558 1 838.0 63 52794.0 1

10 5560 1 858.0 62 53196.0 1

11 5562 1 798.0 67 53466.0 1

12 5564 1 718.0 74 53132.0 1

13 5566 1 578.0 92 53176.0

14 5568 1 598.0 89 53222.0 1

15 5570 1 558.0 95 53010.0 1

16 5572 1 2536.0 21 53256.0 1

17 5574 1 966.0 55 53130.0

18 5576 1 827.0 64 52928.0 1

19 5578 1 2501.0 22 55022.0 1

20 5580 1 2595.0 21 54495.0 1

21 5582 1 1114.0 48 53472.0 1

22 5584 1 1302.0 41 53382.0 1

23 5586 1 3045.0 18 54810.0

24 5588 1 1624.0 33 53592.0 1

25 5590 1 2878.0 19 54682.0 1

26 5592 1 1027.0 52 53404.0

27 5594 1 2485.0 22 54670.0 1

28 5596 1 1600.0 33 52800.0 1

29 5598 1 1172.0 46 53912.0 1
30 5600 1 1177.0 45 52965.0 1

Detection Percentage 80% (>60%)
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D DEKRA

Type 2 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5542 3.2 179.0 26 4654.0 1

2 5544 11 207.0 23 4761.0

3 5546 2.1 230.0 24 5520.0

4 5548 4.8 200.0 29 5800.0

5 5550 3.9 214.0 28 5992.0 1

6 5552 2.9 222.0 26 5772.0

7 5554 3.2 204.0 26 5304.0 1

8 5556 25 192.0 25 4800.0 1

9 5558 3.1 164.0 26 4264.0 1

10 5560 1.2 156.0 23 3588.0 1

11 5562 3.9 210.0 27 5670.0 1

12 5564 4.6 201.0 29 5829.0 1

13 5566 3.2 162.0 26 4212.0 1

14 5568 2.2 197.0 25 4925.0 1

15 5570 4.5 163.0 29 4727.0 1

16 5572 3.0 203.0 26 5278.0 1

17 5574 5.0 168.0 29 4872.0 1

18 5576 24 217.0 25 5425.0 1

19 5578 2.9 191.0 26 4966.0

20 5580 2.3 166.0 25 4150.0 1

21 5582 3.7 150.0 27 4050.0 1

22 5584 2.2 176.0 25 4400.0 1

23 5586 4.9 195.0 29 5655.0 1

24 5588 2.9 202.0 26 5252.0 1

25 5590 25 178.0 25 4450.0 1

26 5592 1.1 206.0 23 4738.0 1

27 5594 3.8 155.0 27 4185.0 1

28 5596 4.7 157.0 29 4553.0 1

29 5598 2.4 224.0 25 5600.0 1

30 5600 4.2 159.0 28 4452.0 1

Detection Percentage 90% (>60%)
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D DEKRA

Type 3 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5542 8.2 355.0 17 6035.0 1

2 5544 6.1 487.0 16 7792.0 1

3 5546 7.1 344.0 16 5504.0 1

4 5548 9.8 288.0 18 5184.0 1

5 5550 8.9 230.0 18 4140.0 1

6 5552 7.9 432.0 17 7344.0 1

7 5554 8.2 207.0 17 3519.0 1

8 5556 7.5 443.0 17 7531.0 1

9 5558 8.1 439.0 17 7463.0 1

10 5560 6.2 223.0 16 3568.0

11 5562 8.9 208.0 18 3744.0 1

12 5564 9.6 463.0 18 8334.0 1

13 5566 8.2 441.0 17 7497.0

14 5568 7.2 323.0 16 5168.0 1

15 5570 9.5 297.0 18 5346.0 1

16 5572 8.0 412.0 17 7004.0 1

17 5574 10.0 324.0 18 5832.0

18 5576 7.4 271.0 17 4607.0 1

19 5578 7.9 349.0 17 5933.0 1

20 5580 7.3 409.0 16 6544.0

21 5582 8.7 373.0 18 6714.0 1

22 5584 7.2 254.0 16 4064.0 1

23 5586 9.9 274.0 18 4932.0

24 5588 7.9 278.0 17 4726.0

25 5590 7.5 317.0 17 5389.0

26 5592 6.1 260.0 16 4160.0 1

27 5594 8.8 211.0 18 3798.0 1

28 5596 9.7 272.0 18 4896.0

29 5598 7.4 264.0 17 4488.0 1

30 5600 9.2 284.0 18 5112.0 1

Detection Percentage 80% (>60%)
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D DEKRA

Type 4 Radar Statistical Performance

Trial Freq(MHz) | Pulse Width | PRI (us) | Pulses/B | Waveform 1=Detection
Numbe (us) urst Length(us) Blank=No

r Detection
1 5542 16.0 355.0 14 4970.0 1

2 5544 11.3 487.0 12 5844.0 1

3 5546 13.5 344.0 13 4472.0 1

4 5548 19.4 288.0 16 4608.0 1

5 5550 17.5 230.0 15 3450.0

6 5552 15.3 432.0 14 6048.0 1

7 5554 15.9 207.0 14 2898.0

8 5556 14.3 443.0 13 5759.0 1

9 5558 15.8 439.0 14 6146.0

10 5560 11.5 223.0 12 2676.0 1

11 5562 17.4 208.0 15 3120.0 1

12 5564 19.0 463.0 16 7408.0 1

13 5566 16.0 441.0 14 6174.0 1

14 5568 13.8 323.0 13 4199.0 1

15 5570 18.9 297.0 16 4752.0 1

16 5572 15.5 412.0 14 5768.0 1

17 5574 19.9 324.0 16 5184.0

18 5576 141 271.0 13 3523.0 1

19 5578 15.2 349.0 14 4886.0

20 5580 13.8 409.0 13 5317.0 1

21 5582 17.1 373.0 15 5595.0 1

22 5584 13.8 254.0 13 3302.0

23 5586 19.8 274.0 16 4384.0 1

24 5588 15.3 278.0 14 3892.0 1

25 5590 14.5 317.0 13 4121.0 1

26 5592 11.3 260.0 12 3120.0 1

27 5594 17.3 211.0 15 3165.0

28 5596 19.2 272.0 16 4352.0 1

29 5598 14.2 264.0 13 3432.0 1

30 5600 18.2 284.0 15 4260.0 1

Detection Percentage 80% (>60%)
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In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: Ful*Fy 2; Ry3+Fi4 = (8096+90%+80%+80%)/4 = 82.5% (>80%)
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D DEKRA

Type 5 Radar Statistical Performance

Trial Center Number of Burst Waveform | 1=Detection
Number Frequency(Ghz) Bursts Period(s) Length(s) Blank=No
Detection

0 5.570000000 15 0.8000000 12.0000000 1
1 5.570000000 8 1.5000000 12.0000000 1
2 5.570000000 11 1.0909091 12.0000000 1
3 5.570000000 20 0.6000000 12.0000000 1
4 5.570000000 17 0.7058824 12.0000000 1
5 5.570000000 14 0.8571429 12.0000000 1
6 5.570000000 15 0.8000000 12.0000000 1
7 5.570000000 12 1.0000000 12.0000000 1
8 5.570000000 14 0.8571429 12.0000000 1
9 5.570000000 8 1.5000000 12.0000000 1
10 5.496000000 17 0.7058824 12.0000000 1
11 5.498000000 19 0.6315789 12.0000000 1
12 5.495000000 15 0.8000000 12.0000000 1
13 5.494000000 12 1.0000000 12.0000000

14 5.497000000 19 0.6315789 12.0000000 1
15 5.495000000 14 0.8571429 12.0000000 1
16 5.498000000 20 0.6000000 12.0000000 1
17 5.494000000 12 1.0000000 12.0000000 1
18 5.495000000 14 0.8571429 12.0000000 1
19 5.494000000 12 1.0000000 12.0000000

20 5.644000000 16 0.7500000 12.0000000 1
21 5.646000000 12 1.0000000 12.0000000 1
22 5.642000000 20 0.6000000 12.0000000 1
23 5.645000000 14 0.8571429 12.0000000 1
24 5.646000000 13 0.9230769 12.0000000

25 5.648000000 8 1.5000000 12.0000000 1
26 5.644000000 17 0.7058824 12.0000000 1
27 5.642000000 19 0.6315789 12.0000000 1
28 5.646000000 12 1.0000000 12.0000000 1
29 5.643000000 18 0.6666667 12.0000000 1

Detection Percentage 90.00%
(>80%)
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D DEKRA

Type 6 Radar Statistical Performance

Trial Pulse PRI Pulse | Hopping Hopping Visible 1=Detection
Number | Width (us) per Rate Sequence Frequency Blank=No
(us) Hop (kHz) Length(ms) Number Detection

0 1.0 333.3 9 0.3333 300.0000000 4 1
1 1.0 333.3 9 0.3333 300.0000000 1 1
2 1.0 333.3 9 0.3333 300.0000000 3 1
3 1.0 333.3 9 0.3333 300.0000000 5 1
4 1.0 333.3 9 0.3333 300.0000000 4

5 1.0 333.3 9 0.3333 300.0000000 3 1
6 1.0 333.3 9 0.3333 300.0000000 5 1
7 1.0 333.3 9 0.3333 300.0000000 5 1
8 1.0 333.3 9 0.3333 300.0000000 6 1
9 1.0 333.3 9 0.3333 300.0000000 1 1
10 1.0 333.3 9 0.3333 300.0000000 5 1
11 1.0 333.3 9 0.3333 300.0000000 6 1
12 1.0 333.3 9 0.3333 300.0000000 4 1
13 1.0 333.3 9 0.3333 300.0000000 6 1
14 1.0 333.3 9 0.3333 300.0000000 5 1
15 1.0 333.3 9 0.3333 300.0000000 5 1
16 1.0 333.3 9 0.3333 300.0000000 5 1
17 1.0 333.3 9 0.3333 300.0000000 3

18 1.0 333.3 9 0.3333 300.0000000 3 1
19 1.0 333.3 9 0.3333 300.0000000 3 1
20 1.0 333.3 9 0.3333 300.0000000 5 1
21 1.0 333.3 9 0.3333 300.0000000 6 1
22 1.0 333.3 9 0.3333 300.0000000 5 1
23 1.0 333.3 9 0.3333 300.0000000 4 1
24 1.0 333.3 9 0.3333 300.0000000 3 1
25 1.0 333.3 9 0.3333 300.0000000 5

26 1.0 333.3 9 0.3333 300.0000000 3 1
27 1.0 333.3 9 0.3333 300.0000000 5 1
28 1.0 333.3 9 0.3333 300.0000000 6 1
29 1.0 333.3 9 0.3333 300.0000000 6 1

Detection Percentage 90.00%
(>70%)
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